Parts

Catalog

POTENZA

Maize Plataform

>> BALDAN






>> BALDAN

" Index

FUNction@l MAin FIOME W/CUTOUL ..........ceveeeeeeeerreeeeeeeeeeeeevetstsesisisssssssssssssssssssssssssssssassssssssssssssnsasaes 4
Table Functional Main FIGME W/CUEOUL.............cceceeeeeeeeeeereeeeeeeeeseeesevetsistsesisssssssssssssssssssssssssssssssssasas 57
Functional Main Frame W/CUEOUL FOE PIUG............ceeeeeveeeeeeeeeeverereeeveeevereressesssesssesesssssssssssssssasssssssssens 8
Table Functional Main Frame W/CULOUL FOE PIUG ...........cceeeeeeveveeeeeereveverevesessseveressssssssssesssessssssssssens 9-10
Function@l MGin FIQME FOI PIUG............ccveueeeeeeeseeieeeistessiesessesssssssessssesssssessssesessasesssssesssssssssssssessesssens 11
Table Functional MQin FIAME FOI PIUG............ccceeeeeeveeeeieeeeieeisisssisesssssssssssssssssssssssessssessssassssssssesssns 12-13
Protection FOIr MIQIN FIQME ..........c.ceueueeerieeieieesisiesesieestste sttt st st e se st ss e et s st ssssessesssenssssnnssens 14
Table Protection FOIr MQiN FIGME ..........ccecveveeveeeeieeeesssssssssssssissessssssssssssssssssssssssssssssssssssssssssssesssssens 15-16
Shaft For Functional Main FrQmME W/CULOUL ...........cueeeeeeveveeereeeerrvereveveseseseseseresessssssssessssssssssssssessssssssssans 17
Shaft For Main Frame W/CULOUL OF PIUG ............eeeeeeeevereeeeeeeevereveeisessssseserssisisssssssssssssssssssssssssassssssns 18
Shaft For Function@l M@in FIQmME FOI PIUG ............cceueveeeieereeeesreivsiseieessssssssssssssssssssesssssssssssessssssesssesenes 19
COMPIELE SNASE OF PIALE......ceoeeeeveeereseeeees st te ettt et s st s e e st e e st e st ess s asesssasesssesenssnsans 20
Spiral Conductor 3260MIM L0 7760MM........c.cvceereeeeereveieeieesessstsssisssssesssssssssssesssessssssesssssssssssessssasessssesesen 21
Spiral Conductor 8170MM QNG BE15MM........ceeueeeeeeeeeeieeiereeeeeirseestesssssssse s ssessssssessssesssasessssasesesesesen 22
Spiral Conductor Without Flip 4160Mm t0 7760MM..........coeeeeerseeieeereesesississsesssssssissssssssssessssssessesesenes 23
Coupling SUPPOIt CASE 2366-2388-2399.......ccevvveeeecrereirsrsieisssessssssssssssssssssssssssssssesssssssssssssssssssessssssssns 24
COUPIING SUPPOIT CLAAS. ......oeeeeeeeeststerstests e sstesessste s et e s sses e st st e s esasssese s sesesasessasasassnsesssssessasasens 24
COUPIING SUPPOIT JD-SLE-STS ..oveeeeeeesteeeeteeetsiseste st etesss e essesesssssessasesassasesassesesssesassasesesasesssssansasesans 25
Coupling Support MF3640-5650-6845-6850-6855 and IDEAL9070-9075-9090-1170-1175.................. 25
Coupling Support MF 9690-9790-VALTRA BC 6500-75000............cocceveeeeereeereesreresrssesessssessssssesssssssssssesens 26
Coupling Support MF3640-5650-ADVANCE MF32-34-38 VALTRA BC 4500.........oevvvveeersvrereseririnananns 26
COUPIING SUPPOIT INH TC 57-55 ...eeeeeeeteeeeeteteeststeeetste st e essesesssss e ssssesassasessssesesssesassasessssesassassssnsasssens 27
Coupling SUPPOIt NH 4OAQ-5050............coveeeeeeeerseereeseereirsisessesssssssssssssessssssessssessssssessssssessssessssssssssessssns 27
Coupling SUPPOIt NH 8OAD-8O55..........oceeeeeeeeeieeseeieeessseissieessessssssssssssessssssessssessssssesssssssssssessssssessssesssens 28
COUPIING SUPPOIT INH TC 59.....eeveeeeereisieeeeteeetsssestesssstessstesessesesssssessssesassasesassessssasssassasessssasessssssnsssesans 28
Coupling Support NH TC 5070-5090-CS 660 CR 5080-6080-9060 and CASE2566-2688-8010-8120...... 29
LAIGE LALEIQI PIOLECLION ......vveeeveveeereesieieeeteseisiesesteeststesatesessssesssasessssesessasesasesssssesesssesssssessssssnsnsesans 30
CRQINS PLOLECLION. ...ttt essts s ists et s sttt sttt s st s s st s sss s s s st sssssssssssssasassssssssnsos 31
LOEEIQAI PIASEIC NOZZIE ...ttt sttt s s ss e ss s s s s snsssnsssesssssas 31
COMPIELE PrOLECLION FOI ROWS......oeeeveveveeereeetsisistssessessssasssssssessssssessssessssasesasasessasesssssessssssassssssessssessnsss 32
COMPIELE RUDDEI PrOLECLION. ......cveveevevereieteesissesisesteesststesssesssasesssesessssesassasssssesassasesessasesssasesssessssass 33

Parts Catalog

Complete Protection FOI LALEIQl............cccueceeeeeeeersieeseeisssisiesssisssssssssssssssssesssssssssssens 34
Fixation Lateral SUPPOIt Of PrOTECHION............ceeeeeeeeerirererevsssseseesessssssesesssssesesssesssisnas 35
Sensor Complete Support JOHN DEERE-MASSEY-VALTRA .......covveeeveesiererereirsississsessnens 36
ROWS UNION SUPPOI ...ttt tsesiesteitsesiestsisssssssssssssssssssssassessssssssssssssnsssssensn 36
COMPIELE HAIVESLEE ROW........vcvvveveeeeieisisieisseseesissssssessssessssssssssssessssssssssassssssessssassssssasens 37
Table Complete HOrveSter ROW............ccccvcveeieeeeeisisieisssssssssessssssssssssssssssssssssssssssssssssssssnes 38
COMPIELE CGIN SEIELCRET ...ttt st e st s st s st s e s sasens 39
Suporte do ROIEtE COMPIETLO .........eceveeeeeeeeeeieeieieieeee ettt sses 39
COMPIELE CAGIN SUPPOIT ...ttt s sttt ssss s st asssseas 40
Complete Oil Deposit (Functional Main Frame W/CUtOUL)...............cewveeeerererererverererennn 41
Complete Oil Deposit (Functional Main Frame W/Cutout For PIUG)..............ccccevvvereve... 42
Complete Oil Deposit (Functional Main Frame W/Cutout For Upper Plug)...................... 43
(8o o o T KOOSR 44
JOINES ; SNAES ANA GEAIS.......veeeereieieisisterse ettt tss s sssss st sssssssasans 45
COMPICEE SAAFT......oeeeereeieieieirisereee ettt s et tss st ss s s s st sssasassnsns 45
Sprowd ShAft fOr HOrVESLErs NH..........c.ceeveveeieirisierrssieieisissssssiestsissssassissssssssssassssssens 46

POTENZA13017 (Revised: 11/2017) n



Parts Catalog >> BALDAN

 Functional Main Frame W/Cutout

) 77
74 75 \aa

q}@--‘e@ 21
76 78

* [tem 8 - See page 14
*|tem 9 - See page 17 —
*Items 10 and 11 - See page 41

POTENZA13017 “



>> BALDAN Parts Catalog

« Table Functional Main Frame W/Cutout

Item

Code Product description

3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm
8170mm
8615mm

Al
—13260mm

5404010616-5 | Main Frame W/Cutout( 3260mm)
5404010617-3 | Main Frame W/Cutout(3710mm) 1
5404010618-1 | Main Frame W/Cutout(4160mm) 1
5404010619-0 | Main Frame W/Cutout( 4650mm) 1
5404010620-3 | Main Frame W/Cutout( 5060mm) 1
5404010621-1 | Main Frame W/Cutout( 5510mm) 1
5404010622-0 | Main Frame W/Cutout( 5960mm) 1
5404010623-8 | Main Frame W/Cutout( 6410mm) 1
5404010624-6 | Main Frame W/Cutout( 6860mm) 1
5404010625-4 | Main Frame W/Cutout(7310mm) 1
5404010626-2 | Main Frame W/Cutout( 7760mm) 1
5404010852-4 | Main Frame W/Cutout( 8170mm) 1
5404010849-4 | Main Frame W/Cutout(8615mm) 1
5207010010-0 | Complete Deflector 3 e e O A I
5464010123-0 | Complete Transmission Protection
5268010730-0 | Stretcher Of Gear 16 Teeth
5268010731-9 | Stretcher Of Gear 12 Teeth
5136012949-0 | Support Plate Of Complete Cardan
5460010016-8 | Shaft Clamp 1.1/4" Complete
5464010163-9 | Complete Protection Frame 3260mm 1
5464010164-7 | Complete Protection Frame 3710mm 1
*8 | 5464010165-5 | Complete Protection Frame 4160mm 1
*8 | 5464010119-1 | Complete Protection Frame 4650mm 1
*8 | 5464010166-3 | Complete Protection Frame 5060mm 1
*8 | 5464010167-1 | Complete Protection Frame 5510mm 1
*8 | 5464010168-0 | Complete Protection Frame 5960mm 1
*8 | 5464010169-8 | Complete Protection Frame 6410mm 1
*8 | 5464010170-1 | Complete Protection Frame 6860mm 1
*8 | 5464010171-0 | Complete Protection Frame 7310mm (Potenza) 1
*8 | 5464010172-8 | Complete Protection Frame 7760mm 1
*8 | 5464010500-6 = Complete Protection for Main Frame 8170mm 1
*8 | 5464010489-1 | Complete Protection for Main Frame 8615mm 1
*9 15232011017-3 | Complete Shaft For Main Frame 3260mm 1
*9 15232011018-1 | Complete Shaft For Main Frame 3710mm 1
*9 15232011019-0 | Complete Shaft For Main Frame 4160mm 1
*9 15232011016-5 | Complete Shaft For Main Frame 4650mm 1
*9 15232011020-3 | Complete Shaft For Main Frame 5060mm 1
*9 15232011021-1 | Complete Shaft For Main Frame 5510mm 1
*9 15232011022-0 | Complete Shaft For Main Frame 5960mm 1
*9 15232011023-8 | Complete Shaft For Main Frame 6410mm 1
*9 15232011024-6 | Complete Shaft For Main Frame 6860mm 1
*9 15232011025-4 | Complete Shaft For Main Frame 7310mm 1
*9 15232011026-2 | Complete Shaft For Main Frame 7760mm 1
*9 15232011949-9 | Complete Shaft For Main Frame 8170mm 1
*9 15232011929-4 | Complete Shaft For Main Frame 8615mm 1

POTENZA13017 “

NOUVTDA WRN —m 3 3 3 3 3 3
NNN = =

* %
o o




Parts Catalog >> BALDAN

« Table Functional Main Frame W/Cutout

E Code Product description

All
3260mm
3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm
8170mm
8615mm

*10/5208011616-0 | Complete Right Oil Hopper 1
*1115208011615-2 | Complete Left Oil Hopper 1
12 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (8.8 Rt
13 | 6020310601-0 | Protection Kit 2
14 | 5024010655-5 | Smooth Washer @#11,5 X @38 X 3,00mm 12
15 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm 10 /101010 10| 10|10 10| 10|26 26|26 | 26
16 | 5136015982-9 | Plate Of Rear Protection 2
17 | 6020311013-0 | Hexagonal Head Bolt M10 X 1,50 X 20mm (I8.8 Rt 6

1

2

—
o
_
o
_
o
—
o
—
o
—_
o
_
o
_
o
_
o
N
(=)}
N
(=)}
N
(=)}
N
(=)}

18 | 6020055027-0 | Chain (Asa 60) 86 Links + Reduction
19 | 6020055028-8 | Chain (Asa 80) 73 Links + Amendment
20 |5232011011-4 | Hexagonal Shaft With Washer 202 (2222|222
20 | 5232011133-1 | Hexagonal Shaft With Washer 22
20 |5232011950-2 | Hexagonal Shaft 1453mm With Washer 2
20 | 5232011930-8 | Hexagonal Shaft 1676mm With Washer 2
21 | 5368010578-9 | Plate Bearing 414444444 4)4|4/]2]2
22 | 5080010795-1 | Bushing With Hexagonal Hole Of #32,20mm
23 15256010211-9 | Complete Gear 29 Teeth(Asa 80) 2
24 160200501244 | Cotterpin 3/8" X 3" 2
25 | 5572016683-5 | "U" Beam de 156 X 50 X 894mm 2|2
25 | 5572016692-4 | "U" Beam de 156 X 50 X 1097,5mm 2
25 | 5572016676-2 | "U" Beam 156 X 50 X 1320mm 2
26 | 5256010209-7 | Complete Gear 17 Teeth(Asa 60) 1
27 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt

28 | 5207010011-8 | Deflector

29 | 5024010073-5 | Smooth Washer @8,5 X 820 X 2,00mm

30 | 6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt

311 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
32 | 5024010075-1| Smooth Washer @10,3 X @25 X 2,00mm

331 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
34 1 6020311257-5| Hexagonal Nut M6 X 1,00 Ma (I8 Ch.10mm H.5,00mm

35 | 6020317455-4 | French Head Bolt M6 X 1,00 X 16mm CI8.8 Rp

36 | 6020010122-0| Pressure Washer M6 Media

37 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm

38 | 5464010124-8 | Transmission Protection Of Caracol

39 | 6020317447-3 | French Head Bolt M12 X 1,75 X 55mm (I8.8 Rp

40 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm

411 6020010395-8 | Pressure Washer M12 Media

42 | 6020010287-0 | Retaining Ring I-48

43 | 5080010794-3 | Back Bushing

44 1 6020350052-4 | Bearing 6204-Zz (1° Line)

45 | 5136012947-4 | Fixation Plate Of Stretcher

46 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm

47 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

48 | 6020010394-0| Pressure Washer M10 Media

49 | 5024010075-1| Smooth Washer 10,3 X @25 X 2,00mm

50 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt

51 15256010219-4 | Gear 16 Teeth(Asa 60)

POTENZA13017 n

N

NANNS SN
NANNDS SN
NANNS SN
NANNS N
NANNS N
NANNS N
NANNS N
NANNS N
NANNS N
NANNS N
NANNS SN

S N NNN = = 3 3 3 3 a3 3 00 00 00 OO




>> BALDAN Parts Catalog

« Table Functional Main Frame W/Cutout

All
3260mm
3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm
8170mm
8615mm

E Code Product description

52 | 5256010220-8 | Gear 12 Teeth

53 | 5136012948-2 | Fixation Plate Of Stretcher

54 | 6020350052-4 | Bearing 6204-Zz (1° Line)

55 | 5080010794-3 | Back Bushing

56 | 6020010287-0 | Retaining Ring 1-48

57 | 6020010395-8 | Pressure Washer M12 Media

58 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm

59 |6020317447-3 | French Head Bolt M12 X 1,75 X 55mm CI8.8 Rp

60 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
61 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm

62 | 6020010394-0 | Pressure Washer M10 Media

63 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.17mm H.8,00mm
64 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt

65 | 6020010395-8 | Pressure Washer M12 Media

66 | 5136012950-4 | Support Plate Of Cardan

67 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm
68 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm

69 | 6020310211-1 | Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt

70 | 5460010015-0 | Upper Clamp For Shaft 1.1/4"

71 16020310111-5 | Allen Bolt C/CM8 X 1,25 X 30mm C112.9 Rt (Phosphated)
72 | 6020010004-5 | Pressure Washer M8 Media

73 | 5460010014-1 | Lower Clamp For Shaft 1.1/4"

74 | 6020250496-8 | Steel Plate Bearing 03 72Msh

75 | 6020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01
76 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
77 |1 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt

78 | 5024010466-8 ' Smooth Washer #10,3 X @20 X 2,00mm

79 | 5256010225-9 | Complete Gear 19 Teeth(Asa 60)

80 | 5256010373-5 | Complete Gear 21 Teeth(Asa 60)

81 | 5256010228-3 | Complete Gear 22 Teeth(Asa 80)

82 15256010213-5 | Complete Gear 24 Teeth(Asa 80)

SN, LS WWWaNNEEARNERERENEREREREENNNNNNNNN

Optional
83 | 5024010475-7 | Bronze Washer

84 | 5284010084-7 | Small Flange (Lateral)

85 | 5284010085-5 | Large Flange (Lateral)

86 | 5256010218-6 | Gear 29 Teeth(Asa 80)

87 1 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm

88 | 6020250495-0 | Helical Spring @11,5X @21,5X32mm

89 | 5024010466-8  Smooth Washer @10,3 X 20 X 2,00mm

90 | 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm CI8,8 Rt

91 | 5256010217-8 | Gear 29 Teeth With Clutch

— OO O = =N

POTENZA13017



Parts Catalog

+ Functional Main Frame W/Cutout For Plug

51
~
53 _\\52 ®

54
T _A\

POTENZA13017

* |tem 6 - See page 14
*|tem 7 - See page 18
* Item 9 - See page 42

>> BALDAN




>> BALDAN

« Table Functional Main Frame W/Cutout For Plug

Parts Catalog

E E|E|E|E E E E|E|E
E E E| E| E E E| E| E|E
(= — I — T — A — (= — T — N — S~
O | = = | O | 1 O | ™| ™= | O |
~ ~ ~ - -] ~ ~ ~ - O

E .. —_ ~m ~m ~m < < E .. —_ ~M o~ o~ < <

g Code Product description = 3 2 8 2 8| & Code Product description =9 8852

- ala|aalall T alaac ala
3| o| 3| 3| @ g o |l o|
a2 2 a2 al =z 2 o 2
o ol & 8 2 o8| & 8 o
e i - I T —1 —J e i B I i}

1 |5404010616-5 | Main Frame W/Cutout( 3260mm) 1 20 | 6020055042-3 | Chain (Asa 80) 61 Links + Amendment 1 11111

1 |5404010617-3 | Main Frame W/Cutout( 3710mm) 11 21 1 6020310601-0 | Protection Kit 1

1 | 5404010618-1 | Main Frame W/Cutout( 4160mm) 1 22 5024010073-5 | Smooth Washer #8,5 X @20 X 2,00mm 5

1 |5404010619-0 | Main Frame W/Cutout( 4650mm) 1 || 23 {5232011011-4 | Hexagonal Shaft With Washer 1

2 |5207010010-0 | Complete Deflector 1 23 15232011062-9 | Hexagonal Shaft 270mm With Washer 1 11111

3 | 5464010123-0 | Complete Transmission Protection 1 24 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (18.8 Rt 5

4 15268010730-0 | Stretcher Of Gear 16 Teeth 1 25 |5080010809-5 | Bushing With Hexagonal Hole Of #32,2mm 1 1011

5 15268010731-9 | Stretcher Of Gear 12 Teeth 2 12| 2| 2 || 26/6020055028-8 | Chain (Asa80) 73 Links + Amendment 1

*6 | 5464010163-9 | Complete Protection Frame 3260mm 1 26 | 6020055043-1 | Chain (Asa 80) 63 Links + Amendment 1 11111

*6 | 5464010164-7 | Complete Protection Frame 3710mm 111 27 1 6020050124-4 | Cotterpin 3/8" X 3" 1

*6 | 5464010165-5 | Complete Protection Frame 4160mm 1 28 | 5538014954-0 | Cover Of 3130 X 2,00mm 1 11111

*6 | 5464010119-1 | Complete Protection Frame 4650mm 1 || 29 |5232011969-3 | Hexagonal Shaft With Washer 1 1111

*7 |1 5232011086-6 | Complete Shaft For Main Frame 3260mm 1 30 |5136015982-9 | Plate Of Rear Protection 1

*7 152320110858 | Complete Shaft For Main Frame 3710mm 11 31 | 5024010073-5 | Smooth Washer #8,5 X 320 X 2,00mm 4

*7 15232011335-0 | Complete Shaft For Main Frame 4160mm 1 32 | 6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt 2

*7 15232011337-7 | Complete Shaft For Main Frame 4650mm 1 || 33 |6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 2

8 |5368010578-9 | Plate Bearing 412 4 4| 4 | 34|5024010075-1 Smooth Washer @10,3 X @25 X 2,00mm 4

*9 15208011615-2 | Complete Left Oil Hopper 1 35 |1 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 2

*9 15208011627-6 | Complete Left Oil Hopper 1 11| 1|36 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (8.8 Rt 2

10 | 5256010227-5 | Complete Gear 20 Teeth(Asa 80) 1 11| 1| 37/5207010011-8 | Deflector 1

11 15256010211-9 | Complete Gear 29 Teeth(Asa 80) 1 38 | 5464010124-8 | Transmission Protection Of Caracol 1

12 | 5256010228-3 | Complete Gear 22 Teeth(Asa 80) 1 10111 39|5024010161-8  Smooth Washer @7 X 318 X 2,00mm 8

13 | 5256010209-7 | Complete Gear 17 Teeth(Asa 60) 1 40 | 6020010122-0 | Pressure Washer M6 Media 8

14 1 5460010016-8 | Shaft Clamp 1.1/4" Complete 412 | 4] 4 4 |41 6020317455-4 | French Head Bolt M6 X 1,00 X 16mm CI8.8 Rp 8

15 | 5080010795-1 | Bushing With Hexagonal Hole Of #32,20mm 1 42 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 8

16 | 5024010655-5 | Smooth Washer #11,5 X @38 X 3,00mm 6 43 1 6020317447-3 | French Head Bolt M12 X 1,75 X 55mm (I8.8 Rp 1

17 | 5136012949-0 | Support Plate Of Complete Cardan 2 44 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm 1

18 1 6020311013-0 | Hexagonal Head Bolt M10 X 1,50 X 20mm (I8.8 Rt 6|3 6|6 | 6| 45 6020010395-8| Pressure Washer M12 Media 1

19 | 6020055027-0 | Chain (Asa 60) 86 Links + Reduction 1 46 | 6020010287-0 | Retaining Ring I-48 1

19 | 6020055041-5 | Chain (Asa 60) 95 Links + Amendment 1 1 1| 1 || 47 5080010794-3 | Back Bushing 1

POTENZA13017 n




Parts Catalog >> BALDAN

« Table Functional Main Frame W/Cutout For Plug

E E E| E| E E E E| E|E
E|E E E|E E|E|E|EE
HHEEE HEHEEHE
~N ~ N = O NN N |- O

E .. — (22} o o~ < < E .. — o~ o~ o~ < <

g Code Product description =5 2 22 82 Code Product description =225 22

- alala|l x| | — alalala|
S| T 3| 3| o S| S| T|  3|
o = 2 a a ol = a2 a 2
2 3l 2 o & 2 3 o al
= J i - I I I ] = J e T - T ]

48 1 6020350052-4 | Bearing 6204-Zz (1° Line) 1 78 1 6020010395-8 | Pressure Washer M12 Media 4

49 1 5136012947-4 | Fixation Plate Of Stretcher 1 79 |5136012950-4 | Support Plate Of Cardan 2

50 |6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 1 80 |6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 4

51 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 2 81 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm 4

52 1 6020010394-0 | Pressure Washer M10 Media 2 82 16020310211-1 | Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt 4

53 |1 5024010075-1 | Smooth Washer @10,3 X 325 X 2,00mm 2 83 |5256010225-9 | Complete Gear 19 Teeth(Asa 60) 1

54 1 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt 2 84 | 5256010373-5 | Complete Gear 21 Teeth(Asa 60) 1

55 15256010219-4 | Gear 16 Teeth(Asa 60) 1 85 | 5256010228-3 | Complete Gear 22 Teeth(Asa 80) 2

56 | 5256010220-8 | Gear 12 Teeth 211 2| 2] 2 ||86|5256010213-5 | Complete Gear 24 Teeth(Asa 80) 1

57 |5136012948-2 | Fixation Plate Of Stretcher 2111222 Optional

58 | 6020350052-4 | Bearing 6204-Zz (1° Line) 2 01|22 2 |87 5024010475-7 | Bronze Washer 2

59 | 5080010794-3 | Back Bushing 2 | 12| 2| 2 ||88|5284010084-7 | Small Flange (Lateral) 1

60 | 6020010287-0 | Retaining Ring I-48 2122 2| 8 |5284010085-5 | Large Flange (Lateral) 1

61 | 6020010395-8 | Pressure Washer M12 Media 21112 2] 2| 90 5256010218-6  Gear 29 Teeth(Asa 80) 1

62 | 5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00mm 20122 2] 91/6020317435-0| Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 6

63 | 6020317447-3 | French Head Bolt M12 X 1,75 X 55mm CI8.8 Rp 21122 2| 926020250495-0 | Helical Spring @11,5X 21,5 X 32mm 6

64 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 2112|222/ 93 5024010466-8  Smooth Washer 10,3 X @20 X 2,00mm 6

65 | 50240100751 | Smooth Washer @10,3 X @25 X 2,00mm 412 | 4] 4 49 6020310151-4| Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt 6

66 | 6020010394-0 | Pressure Washer M10 Media 4124 4| 4 | 95|5256010217-8 | Gear 29 Teeth With Clutch 1

67 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 412 4 44

68 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt 4124 4 4

69 | 6020250496-8 | Steel Plate Bearing 03 72Msh 8|4 88|38

70 | 6020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01 412 4 44

71 1 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 120 6 121212

72 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt 121 6 (1211212

73 | 5024010466-8 ' Smooth Washer #10,3 X @20 X 2,00mm 1206 112 12] 12

74 | 5460010014-1 | Lower Clamp For Shaft 1.1/4" 8148|838

75 16020310111-5 | Allen Bolt C/CM8 X 1,25 X 30mm C112.9 Rt (Phosphated) 16, 8 |16 |16 16

76 | 6020010004-5 | Pressure Washer M8 Media 16, 816|116 16

77 | 5460010015-0 | Upper Clamp For Shaft 1.1/4" 84 8,88

POTENZA13017 n



>> BALDAN Parts Catalog

« Functional Main Frame For Plug

101

* [tem 2 - See page 14
* Item 3 - See page 19
*|tems 4 and 5 - See page 43

POTENZA13017 n



Parts Catalog >> BALDAN

« Table Functional Main Frame For Plug

E E| E E|  E|E
E Code Product description = § § § E Code Product description = é é é

2R K 2R K
1 |5404010642-4 | Main Frame 5060mm(Potenza) 1 30 | 5024010073-5 | Smooth Washer @8,5 X 820 X 2,00mm 10
1 | 5404010643-2 | Main Frame 5510mm(Potenza) 1 31 |6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 10
1 | 5404010644-0 | Main Frame 5960mm(Potenza) 1 || 32 |5538014954-0 | Cover Of 3130 X 2,00mm 2
*2 | 5464010166-3 | Complete Protection Frame 5060mm 1 33 |5024010073-5 | Smooth Washer 8,5 X 320 X 2,00mm 4
*2 |5464010167-1 | Complete Protection Frame 5510mm 1 34 16020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (18.8 Rt 2
*2 |5464010168-0 | Complete Protection Frame 5960mm 1 || 35 /6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 2
*315232011020-3 | Complete Shaft For Main Frame 5060mm 1 36 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 4
*315232011021-1 | Complete Shaft For Main Frame 5510mm 1 37 160203174490 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 2
*315232011022-0 | Complete Shaft For Main Frame 5960mm 1 || 38 |6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (18.8 Rt 2
*4 15208011616-0 | Complete Right Oil Hopper 1 39 15207010011-8 | Deflector 1
*5 152080116276 | Complete Left Oil Hopper 1 40 | 5464010124-8 | Transmission Protection Of Caracol 1
6 |5207010010-0 | Complete Deflector 1 41 15024010161-8 | Smooth Washer @7 X #18 X 2,00mm 8
7 |5464010123-0 | Complete Transmission Protection 1 42 16020010122-0 | Pressure Washer M6 Media 8
8 15268010731-9 | Stretcher Of Gear 12 Teeth 3 43 | 6020317455-4 | French Head Bolt M6 X 1,00 X 16mm (8.8 Rp 8
9 15268010730-0 | Stretcher Of Gear 16 Teeth 1 44 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 8
10 |5136012949-0 | Support Plate Of Complete Cardan 2 45 | 6020317447-3 | French Head Bolt M12 X 1,75 X 55mm C18.8 Rp 1
11 |5232011064-5 | Shaft 1.1/4" Complete 1 46 | 5024010068-9 | Smooth Washer @13,3 X 35,5 X 3,00mm 1
12 | 5368010578-9 | Plate Bearing 6 47 16020010395-8 | Pressure Washer M12 Media 1
13 | 6020055041-5 | Chain (Asa 60) 95 Links + Amendment 1 48 | 6020010287-0 | Retaining Ring I-48 1
14 1 6020310601-0 | Protection Kit 3 49 15080010794-3 | Back Bushing 1
15 | 5232011062-9 | Hexagonal Shaft 270mm With Washer 1 50 |6020350052-4 | Bearing 6204-Zz (1° Line) 1
16 | 5136015982-9 | Plate Of Rear Protection 2 51 | 5136012947-4 | Fixation Plate Of Stretcher 1
17 | 5080010795-1 | Bushing With Hexagonal Hole Of 332,20mm 2 52 |6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 1
18 |5256010209-7 | Complete Gear 17 Teeth(Asa 60) 1 53 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 2
19 | 6020055043-1 | Chain (Asa 80) 63 Links + Amendment 1 54 | 6020010394-0 | Pressure Washer M10 Media 2
20 |6020311013-0 | Hexagonal Head Bolt M10 X 1,50 X 20mm (I8.8 Rt 15 55 15024010075-1 | Smooth Washer @10,3 X 325 X 2,00mm 2
21 | 5460010016-8 | Shaft Clamp 1.1/4" Complete 4 56 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt 2
22 | 5232011011-4 | Hexagonal Shaft With Washer 2 57 | 5256010219-4 | Gear 16 Teeth(Asa 60) 1
23 1 6020055042-3 | Chain (Asa 80) 61 Links + Amendment 2 58 | 5256010220-8 | Gear 12 Teeth 3
24 |1 6020050124-4 | Cotterpin 3/8" X 3" 2 59 | 5136012948-2 | Fixation Plate Of Stretcher 3
25 15080010809-5 | Bushing With Hexagonal Hole Of #32,2mm 1 60 | 60203500524 | Bearing 6204-Zz (1° Line) 3
26 | 5256010211-9 | Complete Gear 29 Teeth(Asa 80) 2 61 | 5080010794-3 | Back Bushing 3
27 | 5024010655-5 | Smooth Washer @11,5 X 338 X 3,00mm 18 62 | 6020010287-0 | Retaining Ring I-48 3
28 | 5256010227-5 | Complete Gear 20 Teeth(Asa 80) 1 63 | 6020010394-0 | Pressure Washer M10 Media 6
29 | 5256010228-3 | Complete Gear 22 Teeth(Asa 80) 1 64 | 6020010395-8 | Pressure Washer M12 Media 3

POTENZA13017 n



>> BALDAN Parts Catalog

« Table Functional Main Frame For Plug

Code Product description

All
5060mm
5510mm
5960mm

Item

All
5060mm
5510mm
5960mm

E Code Product description

99 | 5024010466-8 | Smooth Washer #10,3 X @20 X 2,00mm
100 | 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt
101 5256010217-8 | Gear 29 Teeth With Clutch

65 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm

66 | 5024010068-9 | Smooth Washer #13,3 X #35,5 X 3,00mm

67 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt

68 | 6020317447-3 | French Head Bolt M12 X 1,75 X 55mm (18.8 Rp

69 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
70 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
5024010068-9 | Smooth Washer 13,3 X @35,5 X 3,00mm

72 | 6020010395-8 | Pressure Washer M12 Media

73 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
74 | 51360129504 | Support Plate Of Cardan

75 1 6020310211-1 | Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt

76 | 5368010578-9 | Plate Bearing

77 15232011065-3 | Hexagonal Shaft 1.1/4" X 2548mm

78 |5460010016-8 | Shaft Clamp 1.1/4" Complete

79 | 5552010429-0 | Tube Of 40 X @38 X 2318mm

80 | 6020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01
6020250496-8 | Steel Plate Bearing 03 72Msb

82 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
83 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt

84 | 5024010466-8 | Smooth Washer 310,3 X @20 X 2,00mm

85 |5460010014-1 | Lower Clamp For Shaft 1.1/4"

86 | 6020310111-5 | Allen Bolt C/C M8 X 1,25 X 30mm C112.9 Rt (Phosphated)
87 |1 6020010004-5 | Pressure Washer M8 Media

88 |5460010015-0 | Upper Clamp For Shaft 1.1/4"

89 | 52560102259 | Complete Gear 19 Teeth(Asa 60)

90 | 5256010373-5 | Complete Gear 21 Teeth(Asa 60)

5256010228-3 | Complete Gear 22 Teeth(Asa 80)

92 | 5256010213-5 | Complete Gear 24 Teeth(Asa 80)

~
iy
0 = N = N BN BB DD W OW OO W

©

=
NN =
~ = o

[N)
=

=]
=
NN = a a NN

Optional

93 | 5024010475-7 | Bronze Washer

94 | 5284010084-7 | Small Flange (Lateral)

95 | 5284010085-5 | Large Flange (Lateral)

96 | 5256010218-6 | Gear 29 Teeth(Asa 80)

97 |6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
98 | 6020250495-0 | Helical Spring @11,5X 021,5X32mm

POTENZA13017 n

1= - N )




Parts Catalog >> BALDAN

« Protection For Main Frame

POTENZA13017 n



>> BALDAN Parts Catalog

« Table Protection For Main Frame

Item

Code Product description

All
3260mm
3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm
8170mm
8615mm

5464010132-9 | Right Lateral Protection Fron Main Frame 3260mm 1
5464010133-7 | Right Lateral Protection Fron Main Frame 3710mm 1
5464010135-3 | Right Lateral Protection Fron Main Frame 4160mm 1
5464010121-3 | Right Lateral Protection Fron Main Frame 4650mm 1
5464010134-5 | Right Lateral Protection Fron Main Frame 5060mm 1
5464010136-1 | Right Lateral Protection Fron Main Frame 5510mm 1
5464010137-0 | Right Lateral Protection Fron Main Frame 5960mm 1
5464010138-8 | Right Lateral Protection Fron Main Frame 6410mm 1
5464010139-6 | Right Lateral Protection Fron Main Frame 6860mm 1
5464010140-0 | Right Lateral Protection Fron Main Frame 7310mm (Potenza) 1
5464010141-8 | Right Lateral Protection Fron Main Frame 7760mm (Potenza) 1
5464010501-4 | Lateral Right Protection for Main Frame 8170mm 1
5464010488-3 | Lateral Right Protection for Main Frame 8615mm 1
5464010145-0 | Left Lateral Protection Fron Main Frame 3260mm 1
5464010146-9 | Left Lateral Protection Fron Main Frame 3710mm 1
5464010148-5 | Left Lateral Protection Fron Main Frame 4160mm 1
5464010122-1 | Left Lateral Protection Fron Main Frame 4650mm 1
5464010147-7 | Left Lateral Protection Fron Main Frame 5060mm 1
5464010149-3 | Left Lateral Protection Fron Main Frame 5510mm 1
5464010150-7 | Left Lateral Protection Fron Main Frame 5960mm 1
5464010151-5 | Left Lateral Protection Fron Main Frame 6410mm 1
5464010152-3 | Left Lateral Protection Fron Main Frame 6860mm 1
5464010153-1 | Left Lateral Protection Fron Main Frame 7310mm (Potenza) 1
5464010154-0 | Left Lateral Protection Fron Main Frame 7760mm (Potenza) 1
5464010502-2 | Lateral Left Protection for Main Frame 8170mm 1
5464010487-5 | Lateral Left Protection for Main Frame 8615mm 1
5572015123-4| "L" Beam 22 X 40 X 597mm 1
5572015124-2 | "L" Beam 22 X 40 X 822mm 1
5572015126-9 | "L" Beam 22 X 40 X 1047mm 1
5572015031-9 | Beam "L" 0f 22 X 40 X 1292mm 1
5572015125-0 | "L" Beam 22 X 40 X 1497mm 1
5572015127-7 | "L" Beam 22 X 40 X 1722mm 1
5572015128-5 | "L" Beam 22 X 40 X 1947mm 1
5572015129-3 | "L" Beam 22 X 40 X 2172mm 1

POTENZA13017 n

W W W W W ww whNNNNND-NNRNRDNDNRNR NS 9 a0 aaa0aaaa



Parts Catalog >> BALDAN

« Table Protection For Main Frame

E E E E E E E E E E| E E| E
£ A —| E|IE E E|IE E E E E E| E E|E
k] Code Product description = 32 2/ 2 28eg8 2828 8/2x
- SR TFERARISR|R| G 3
3 | 5572015130-7 | "L" Beam 22 X 40 X 2397mm 1
3 | 5572015131-5 | "L" Beam 22 X 40 X 2622mm 1
3 | 5572015132-3 | "L" Beam 22 X 40 X 2847mm 1
3 | 5572016691-6 | "L" Beam 22 X 40 X 3052mm 1
4 |5572016672-0 | "L" Beam 22 X 40 X 3275mm 1
4 |5572015143-9 | "L" Beam 22 X 40 X 482,5mm 1
4 | 5572015144-7 | "L" Beam 22 X 40 X 707,5mm 1
4 | 5572015146-3 | "L" Beam 22 X 40 X 932,50mm 1
4 |5572015030-0 | "L" Beam 22 X 40X 1177mm 1
4 | 5572015145-5 | "L" Beam 22 X 40 X 1382,50mm 1
4 | 5572015147-1 | "L" Beam 22 X 40 X 1607,50mm 1
4 | 5572015148-0 | "L" Beam 22 X 40 X 1832,50mm 1
4 | 5572015149-8 | "L" Beam 22 X 40 X 2057,50mm 1
4 |5572015136-6 | "L"' Beam 22 X 40 X 2282,5mm 1
4 | 55720151374 | "L" Beam 22 X 40 X 2057,5mm 1
4 |5572015138-2 | "L" Beam 22 X 40 X 2732,5mm 1
4 |5572016693-2 | "L" Beam 22 X 40 X 2937,5mm 1
4 | 5572016671-1 | "L" Beam 22 X 40 X 3160mm 1
5 |5464010120-5 | Central Protection 1
6 | 5136012865-6 | Left Support Plate 1
7 15136012864-8 | Right Support Plate 1
8 | 5136012867-2 | Plate "L" 20 X 30 X 2mm 4
9 16020010122-0 | Pressure Washer M6 Media 24 124 124 |24 124 | 24|24 |24\ 24|24 |24 | 23| 23
10 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm 4.6 |79 1M{14/15 151716 18|21 23
11 | 6020317452-0 | French Head Bolt M8 X 1,25 X 20mm (8.8 Rt 416|719 1M|1471515]17 16 18| 21|23
12 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 2424 |24 |24 24|24 24124 24 24124 3|23
13 | 6020317455-4 | French Head Bolt M6 X 1,00 X 16mm C18.8 Rp 24 124 124 | 24 |24 |\ 24|24 | 24 | 24|24 | 24| 23| 23
14 1 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 24 124 124124 124 24124 124 24124 124 23| 23
15 |1 6020010004-5 | Pressure Washer M8 Media 416 7191114151517 16 18|21 |23
16 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 416 |7 |9|11|14[15/15[17[16|18]| 21|23
17 | 5136012866-4 | Fixation Plate 4

POTENZA13017 m



>> BALDAN Parts Catalog

« Shaft For Functional Main Frame W/Cutout

Item

Code Product description

3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm
8170mm
8615mm

All
—13260mm

21
23
22 |5 3,

-

@\3 20 _

5232011015-7 | Hexagonal Shaft 1.1/4" X 1575mm
5232011051-3 | Hexagonal Shaft 1.1/4" X 1800mm
5232011053-0 | Hexagonal Shaft 1.1/4" X 2025mm 1
5232011052-1 | Hexagonal Shaft 1.1/4" X 2280mm 1
5232011055-6 | Hexagonal Shaft 1.1/4" X 2475mm 1
5232011056-4 | Hexagonal Shaft 1.1/4" X 2700mm 1
5232011035-1 | Hexagonal Shaft 1.1/4" X 2925mm 1
5232011037-8 | Hexagonal Shaft 1.1/4" X 3150mm 1
52320110394 | Hexagonal Shaft 1.1/4" X 3375mm 1
5232011041-6 | Hexagonal Shaft 1.1/4" X 3600mm 1
5232011043-2 | Hexagonal Shaft 1.1/4" X 3845mm 1
5232011947-2 | Hexagonal Shaft 1.1/4" X 4049,5mm 1
5232011926-0 | Hexagonal Shaft 1.1/4" X 4272mm 1
5232011014-9 | Hexagonal Shaft 1.1/4" X 1830mm 1
5232011050-5 | Hexagonal Shaft 1.1/4" X 2055mm 1
5232011052-1 | Hexagonal Shaft 1.1/4" X 2280mm 1
5232011001-7 | Hexagonal Shaft 1.1/4" X 2533mm 1
5232011054-8 | Hexagonal Shaft 1.1/4" X 2730mm 1
5232011057-2 | Hexagonal Shaft 1.1/4" X 2955mm 1
5232011034-3 | Hexagonal Shaft 1.1/4" X 3180mm 1
5232011036-0 | Hexagonal Shaft 1.1/4" X 3395mm 1
5232011038-6 | Hexagonal Shaft 1.1/4" X 3630mm 1
5232011040-8 | Hexagonal Shaft 1.1/4" X 3855mm 1
5232011042-4 | Hexagonal Shaft 1.1/4" X 4080mm 1
5232011946-4 | Hexagonal Shaft 1.1/4" X 4284,5mm 1
5232011927-8 | Hexagonal Shaft 1.1/4" X 4507mm 1
5530012180-1 | Bearing Support

5256010221-6 | Complete Gear 27 Teeth(Asa 80)
5460010016-8 | Shaft Clamp 1.1/4" Complete
6020050124-4 | Cotterpin 3/8" X 3"

5080010795-1 | Bushing With Hexagonal Hole Of @#32,20mm
6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm

10 | 6020010394-0 | Pressure Washer M10 Media

11 1 5368010578-9 | Plate Bearing

12 | 5024010466-8 | Smooth Washer @10,3 X 320 X 2,00mm

13 |5136012952-0 | Fixation Plate Of Roller

14 | 6020250496-8 | Steel Plate Bearing 03 72Msb

15 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt

16 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.177mm

17 | 6020010394-0 | Pressure Washer M10 Media

18 | 5024010466-8 | Smooth Washer @10,3 X 20 X 2,00mm

19 | 6020350898-3 | Bearing (Ina 1st Line) Gsk104-207-Krr-B-As2/V-AhO1
20 |5460010014-1 | Lower Clamp For Shaft 1.1/4"

21 |6020310111-5 | Allen Bolt C/CM8 X 1,25 X 30mm C112.9 Rt
22 |5460010015-0 | Upper Clamp For Shaft 1.1/4"

23 |16020010004-5 | Pressure Washer M8 Media

POTENZA13017

—_

VO NO WUV E WNNNNNNMNNNNNNNONN S @G @A

AN PAEANNOOOOBEBNOONOCOOOONNNNN




Parts Catalog >> BALDAN

« Shaft For Main Frame W/Cutout for Plug

Item

Code Product description

3710mm
4160mm
4650mm

All
- |3260mm

5232011036-0 | Hexagonal Shaft 1.1/4" X 3395mm
5232011043-2 | Hexagonal Shaft 1.1/4" X 3845mm 1
5232011336-9 | Hexagonal Shaft 1.1/4" X 4295mm 1
5232011338-5 | Hexagonal Shaft 1.1/4" X 4785mm 1
5530012180-1 | Bearing Support

5080010795-1 | Bushing With Hexagonal Hole Of @32,20mm
5256010221-6 | Complete Gear 27 Teeth(Asa 80)

6020050124-4 | Cotterpin 3/8" X 3"

6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm
6020010394-0 | Pressure Washer M10 Media

5368010578-9 | Plate Bearing

5024010466-8 | Smooth Washer @10,3 X 320 X 2,00mm

5136012952-0 | Fixation Plate Of Roller

6020250496-8 | Steel Plate Bearing 03 72Msh

6020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01
6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm
6020010394-0 | Pressure Washer M10 Media

5024010466-8 | Smooth Washer 310,3 X @20 X 2,00mm

O 00 N O L1 B WS a2 e

i S SN
o 1AW N = O

SN OV O O N BN OO N0 0N = NN

—
~

POTENZA13017 m



>> BALDAN

« Shaft For Functional Main Frame For Plug

POTENZA13017

2
V\’%&,_za
20

5

Parts Catalog

Item

Code

Product description

All

5510mm
5960mm

O 00 N O L1 B W N NN = 2 2

g —
——

5232011055-6
5232011056-4
5232011035-1
5232011054-8
5232011057-2
5232011034-3
5530012180-1
5256010221-6
5460010016-8
6020050124-4
5080010795-1
6020317445-7
6020310822-5
6020010394-0
5368010578-9
5024010466-8
5136012952-0
6020250496-8
6020317445-7
6020310822-5
6020010394-0
5024010466-8
6020350898-3
5460010014-1
6020310111-5
6020010004-5
5460010015-0

Hexagonal Shaft 1.1/4" X 2475mm

Hexagonal Shaft 1.1/4" X 2700mm

Hexagonal Shaft 1.1/4" X 2925mm

Hexagonal Shaft 1.1/4" X 2730mm

Hexagonal Shaft 1.1/4" X 2955mm

Hexagonal Shaft 1.1/4" X 3180mm

Bearing Support

Complete Gear 27 Teeth(Asa 80)

Shaft Clamp 1.1/4" Complete

Cotterpin 3/8" X 3"

Bushing With Hexagonal Hole Of #32,20mm

French Head Bolt M10 X 1,50 X 25mm (18.8 Rt
Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
Pressure Washer M10 Media

Plate Bearing

Smooth Washer #10,3 X 20 X 2,00mm

Fixation Plate Of Roller

Steel Plate Bearing 03 72Msh

French Head Bolt M10 X 1,50 X 25mm C18.8 Rt
Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
Pressure Washer M10 Media

Smooth Washer @10,3 X 320 X 2,00mm

Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01
Lower Clamp For Shaft 1.1/4"

Allen Bolt C/CM8 X 1,25 X 30mm C112.9 Rt (Phosphated)
Pressure Washer M8 Media

Upper Clamp For Shaft 1.1/4"

N B B NN NOVOYOYD OB N0 N O NN NNN

- | 5060mm

—_




Parts Catalog >> BALDAN

« Complete Shaft of Plate

Code Product description

Item

All
3260mm
3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
- | 6410mm
- | 6860mm
=1 7310mm
— | 7760mm
8170mm
8615mm

5552011202-1 | Tube 20 X @28 X 3150mm
5552011190-4 | Tube @20 X @28 X 4025mm
5552011191-2 | Tube @20 X 328 X 4500mm 1
5024010466-8 | Smooth Washer 310,3 X 320 X 2,00mm 2
5552011204-8 | Tube W/Shaft 3216mm 1 1
5552011205-6 | Tube W/Shaft 3716mm 1 1
5552011192-0 | Tube W/Shaft 409Tmm 1 1 111
5552011193-9 | Tube W/Shaft 4566mm 1 1
5552011206-4 | Tube W/Shaft 5066mm 1
5552011207-2 | Tube W/Shaft 5516mm 1
5552011208-0 | Tube W/Shaft 5966mm 1
5232012111-6 | Blades Adjustment Shaft T /1171111
6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt 2
6020317435-0 | Self-Locking Nut Nylon M10 X 1,50 Ma CI8 Ch.177mm | 2
5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 1
6020310531-5 | Heavy Elastic Pin @8 X 26mm 2122|222
6020310898-5 | Hexagonal Head Bolt M6 X 1,00 X 35mm (I8.8 Rt
55580104761 | Lock Of Shaft

6020317442-2 | Self-Locking Nut Nylon Low M6 X 1,00 Ma CI8 Ch.10mm
55300174506 | Guide Support

5232012122-1 | Complete Shaft(3260mm) 1
5232012123-0 | Complete Shaft(3710mm) 1
5232012124-8 | Complete Shaft(4160mm) 1
5232012125-6 | Complete Shaft(4650mm) 1
5232012126-4 | Complete Shaft(5060mm) 1
5232012127-2 | Complete Shaft(5510mm) 1
5232012128-0 | Complete Shaft(5960mm) 1
5232012129-9 | Complete Shaft(6410mm) 1
5232012130-2 | Complete Shaft(6860mm) 1
5232012131-0 | Complete Shaft(7310mm) 1
5232012132-9 | Complete Shaft(7760mm) 1
5232012115-9 | Complete Shaft(8170mm) 1
5232012116-7 | Complete Shaft(8615mm) 1

—_

O 00 N O L1 B W W W w w w wN =2 =2 -

13

gy
w w W w N = o
_ a .

—
w

_ .
w W

gy
w W W w W

—
w

POTENZA13017 m



>> BALDAN Parts Catalog

« Spiral Conductor 3260mm to 7760mm

Item

Code Product description

3710mm
4160mm
4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm

All
—(3260mm

6020050738-2 | Spiral Conductor (Main Frame 3260mm)
6020050739-0 | Spiral Conductor (Main Frame 3710mm)
6020050740-4 | Spiral Conductor (Main Frame 4160mm) 1
6020050737-4 | Spiral Conductor (Main Frame 4650mm) 1
6020050741-2 | Spiral Conductor (Main Frame 5060mm) 1
6020050742-0 | Spiral Conductor (Main Frame 5510mm) 1
6020050743-9 | Spiral Conductor (Main Frame 5960mm) 1
6020050744-7 | Spiral Conductor (Main Frame 6410mm) 1
6020050745-5 | Spiral Conductor (Main Frame 6860mm) 1
6020050746-3 | Spiral Conductor (Main Frame 7310mm) 1
6020050747-1 | Spiral Conductor (Main Frame 7760mm) 1
5530012180-1 | Bearing Support 2
5256010231-3 | Gear 58 Teeth(Asa 60) With Power Limiter T/1 1/ 111/ 1T]1]1
5256010319-0 | Gear 58 Teeth(Asa 60) With Power Limiter 900N 111
5024010490-0 | Washer With Hexagonal Hole #32mm

5136012868-0 | Fixation Plate

6020317456-2 | French Head Bolt M6 X 1,00 X 30mm (18.8 Rp
6020311257-5 | Hexagonal Nut M6 X 1,00 Ma (18 Ch.10mm H.5,00mm
6020010122-0 | Pressure Washer M6 Media

5352010047-0 | Rubber Scraper 127 X 230 X 3/8"

5352010059-4 | Rubber Scraper 107 X 230 X 3/8"

10 |5368010578-9 | Plate Bearing

11 | 5136012952-0 | Fixation Plate Of Roller

12 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
13 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt

14 | 5024010466-8 | Smooth Washer @10,3 X 320 X 2,00mm

15 16020010394-0 | Pressure Washer M10 Media

16 | 6020250496-8 | Steel Plate Bearing 03 72Msb

17 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
18 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt

19 | 5024010466-8 | Smooth Washer @10,3 X @20 X 2,00mm

20 1 6020010394-0 | Pressure Washer M10 Media

21 | 6020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01

22 1 6020010004-5 | Pressure Washer M8 Media

23 16020310111-5 | Allen Bolt C(/C M8 X 1,25 X 30mm C112.9 Rt (Phosphated)
24 15284010087-1 | Flange Of Gear Fixation

25 15256010232-1 | Gear 58 Teeth(Asa 60)

25 15256010320-4 | Gear 58 Teeth(Asa 60) 101
26 | 6020230115-3 | Power Limiter Of Row 550Nm - Br 606203001 T/ 1 /1 (1 /1 11111
26 | 6020230122-6 | Torque Limiter 900N.m(Br60G304101) 1 1
27 | 5150010066-8 | Spiral Conductor W/Torque Limiter (Main Frame 3260mm) 1
27 |5150010067-6 | Spiral Conductor W/Torque Limiter(Main Frame 3710mm) 1
27 |5150010068-4 | Spiral Conductor W/Torque Limiter(Main Frame 4160mm) 1
27 15150010069-2 | Spiral Conductor W/Torque Limiter(Main Frame 4650mm) 1
27 1 5150010070-6 | Spiral Conductor W/Torque Limiter(Main Frame 5060mm) 1
27 15150010071-4 | Spiral Conductor W/Torque Limiter(Main Frame 5510mm) 1
27 15150010072-2 | Spiral Conductor W/Torque Limiter(Main Frame 5960mm) 1
27 |5150010073-0 | Spiral Conductor W/Torque Limiter(Main Frame 6410mm) 1
27 15150010074-9 | Spiral Conductor W/Torque Limiter(Main Frame 6860mm) 1
27 15150010075-7 | Spiral Conductor W/Torque Limiter(Main Frame 7310mm) 1
27 15150010076-5 | Spiral Conductor W/Torque Limiter(Main Frame 7760mm) 1

|

OCOONOUVMAWWN
ANV W

27

12012112 (12 12 {12 |12 | 12
12 1012112 112 1121212 12

S OO OO R®O®OP®ONN N
oo
SN

POTENZA13017 n



Parts Catalog >> BALDAN

L]
« Spiral Conductor 8170mm and 8615mm . _EE
K Code Product description =8| w
- - O
-]
1 16020058117-5 | Left Spiral Conductor (Main Frame 8170mm) 1
. 1 16020058094-2 | Left Spiral Conductor (Main Frame 8615mm) 1
2 16020058092-6 | Central Spiral Conductor 1
3 16020058116-7 | Right Spiral Conductor (Main Frame 8170mm) 1
3 16020058093-4 | Right Spiral Conductor (Main Frame 8615mm) 1
17 4 |5530016083-1 | Bearing Fixation Support
5 |5024010466-8 | Smooth Washer @10,3 X 320 X 2,00mm
]7 6 |6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
8 7 15256010471-5 | Gear 58 Teeth(Asa 60) With Power Limiter 900N
7 3 @ 8 |5024010490-0 | Washer With Hexagonal Hole @32mm
9 |6020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01

10 |6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
11 16020317537-2 | French Head Bolt M12 X 1,75 X 40mm (I8.8 Rp

12 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (8.8 Rt

13 1 6020250496-8 | Steel Plate Bearing 03 72Msh

14 | 5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00mm

15 | 5232011925-1 | Hexagonal Shaft 1.1/4" X 136mm

16 | 5530012180-1 | Bearing Support

17 |1 5530016524-8 | Bearing Support

18 | 5256010320-4 | Gear 58 Teeth(Asa 60)

19 1 6020230133-1 | Torque Limiter 1500N.M(Br60G505401)

20 | 6020010004-5 | Pressure Washer M8 Media

21| 6020310111-5 | Allen Bolt C/C M8 X 1,25 X 30mm C112.9 Rt (Phosphated)
22 | 5024010466-8 | Smooth Washer @10,3 X 820 X 2,00mm

23 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
24 |1 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm C18.8 Rt

25 16020010394-0 | Pressure Washer M10 Media

26 | 5368010578-9 | Plate Bearing

27 | 51360129520 | Fixation Plate Of Roller

28 | 6020250496-8 | Steel Plate Bearing 03 72Msh

29 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
30 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt

31 | 5024010466-8 | Smooth Washer 10,3 X #20 X 2,00mm

32 | 6020010394-0 | Pressure Washer M10 Media

33 16020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01

34 1 5368010578-9 | Plate Bearing

35 | 5136016782-1 | Fixation plate of Bearing

36 | 5136016778-3 | Fixation plate of Bearing

37 1 5080011735-3 | Bushing #12,5 X #1.1/2"X 38,5mm

38 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
39 | 6020317448-1 | French Head Bolt M12 X 1,75 X 75mm (18.8 Rp

40 | 6020010395-8 | Pressure Washer M12 Media

41 1 5024010162-6 | Smooth Washer @13 X 326 X 2,00mm

42 | 5150010140-0 | Spiral Conductor W/Power Limiter Of Complete (Main Frame 8170mm) 1
42 1 5150010138-9 | Spiral Conductor W/Power Limiter Of Complete (Main Frame 8615mm) 1

42

27 b
A LN
L A
[ 55 25

APEA A PAE P WO VOV OUAOAONNOIOIOIAANN === NN NN OO N

POTENZA13017 ﬂ



>> BALDAN

« Spiral Conductor Without Flip 4160mm to 7760mm

17

POTENZA13017

Parts Catalog

Item

Code

Product description

Al

4650mm
5060mm
5510mm
5960mm
6410mm
6860mm
7310mm
7760mm

O 00 N O U1 & W W N = a2 @4 @4 A @ a4 -

g S W G Qi Y
NN N N N NN NNy W NN = o

60200554771

6020055478-0
6020055479-8
6020055480-1

6020055481-0
6020055482-8
6020055483-6
6020055484-4
6020055485-2
5530012180-1

5256010231-3
5256010319-0
5024010490-0
5024010466-8
6020310822-5
60203174457
6020010394-0
5368010578-9
5136012952-0
6020310822-5
6020317445-7
5024010466-8
6020010394-0
6020350898-3
6020250496-8
5150010115-0
5150010116-8
5150010117-6
5150010118-4
5150010119-2
5150010120-6
5150010121-4
5150010122-2
5150010123-0

Spiral Conductor Without Plate (Main Frame 4160mm)
Spiral Conductor Without Plate (Main Frame 4650mm)
Spiral Conductor Without Plate (Main Frame 5060mm)
Spiral Conductor Without Plate (Main Frame 5510mm)
Spiral Conductor Without Plate (Main Frame 5960mm)
Spiral Conductor Without Plate (Main Frame 6410mm)
Spiral Conductor Without Plate (Main Frame 6860mm)
Spiral Conductor Without Plate (Main Frame 7310mm)
Spiral Conductor Without Plate (Main Frame 7760mm)
Bearing Support

Gear 58 Teeth(Asa 60) With Power Limiter

Gear 58 Teeth(Asa 60) With Power Limiter 900N

Washer With Hexagonal Hole #32mm

Smooth Washer #10,3 X 320 X 2,00mm

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt

Pressure Washer M10 Media

Plate Bearing

Fixation Plate Of Roller

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt

Smooth Washer #10,3 X 320 X 2,00mm

Pressure Washer M10 Media

Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01

Steel Plate Bearing 03 72Msb

Spiral Conductor W/Torque Limiter Without Flip(4160mm)
Spiral Conductor W/Torque Limiter Without Flip(4650mm)
Spiral Conductor W/Torque Limiter Without Flip(5060mm)
Spiral Conductor W/Torque Limiter Without Flip(5510mm)
Spiral Conductor W/Torque Limiter Without Flip(5960mm)
Spiral Conductor W/Torque Limiter Without Flip(6410mm)
Spiral Conductor W/Torque Limiter Without Flip(6860mm)
Spiral Conductor W/Torque Limiter Without Flip(7310mm)
Spiral Conductor W/Torque Limiter Without Flip(7760mm)

N = W W W W= =2 & N B~ W

= | 4160mm




Parts Catalog

« Coupling Support CASE 2366-2388-2399

>> BALDAN

Item

Code

Product description

All

O 00 N O LB W=

5530015385-1
5080010805-2
5068010118-0
6020010394-0
5024010075-1
6020310437-8
6020317443-0
6020310822-5
5530015383-5

Support Coupling (Modcase 2366/2388/2399/2799)

Back Bushing (Case)

Clamp 0f 125 X 82 X M16

Pressure Washer M10 Media

Smooth Washer #10,3 X 25 X 2,00mm

Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt

Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

Support Coupling (Modcase 2366/2388/2399)

SN NN =

- o &~ o

12

10 /
i x/@ g
7

i

POTENZA13017

Item

Code

Product description

All

O 00 N O L1 B W N =

_ o
w N = O

5003010004-0
5008010247-7
5080011611-0
5432010622-5
5432010621-7
6020310471-8
5024010018-2
5232011919-7
6020310813-6
6020430203-3
5468010304-9
5530016098-0
5530016126-9

CLAAS Coupling

Handle

Bushing

Lateral Pin

Pin 03/8"

Heavy Elastic Pin @6 X 30mm

Smooth Washer @20 X #31 X 2,00mm
Shaft 3/4” X 1880mm

Self-Locking Nut With Nylon 5/16" 18F Unc Gr5 Ch.1/2" H.9,00mm
Handle Pma 330 Thread 3/8" X 16 Fios
Handle 1.1/2"X 117mm

Handle Support

Coupling Suport (CLAAS)

., m m e a a NN NN o,




>> BALDAN Parts Catalog

« Coupling Support JD-SLC-STS

Item
Al

Code Product description

5530012115-1 | Support Coupling (Modjd/Slw/Sts)

5136013303-0 | Fixation Plate of Coupling

5136012876-1 | Plate Of Fixation

60200103940 | Pressure Washer M10 Media

6020317537-2 | French Head Bolt M12 X 1,75 X 40mm (I8.8 Rp
6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
6020010395-8 | Pressure Washer M12 Media

6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm
6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (18.8 Rt
5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm

5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm
5530014238-8 | Support Complete Coupling (Modjd/SIw/Sts)

O 00 N O L1 BAW N =
(=2 R R e A

12

—_
o
—_
N

—_
p—y
N

—
N
—

3.\ _
" __
o)

« Coupling Support MF3640-5650-6845-6850-6855
and IDEAL9070-9075-9090-1170-1175

20
23 4
17 75, Nt

N, M
18 18‘ a;’/ﬁ

Al

Code Product description

5530014338-4 | Coupling Suport (Mod.Mf3640/5650/6845/6850/6855/1deal9070/9075/9090/1170/1175)

5005010018-6 | Adaptor Of Cardan For Ideal Harvester

5530014336-8 | Hitch Support Of Coupling (Ideal)

6020050101-5 | Cotterpin 1/8" X 1"

5136013440-0 | Fixation Plate Of Coupling

6020311244-3 | French Head Pin 09,8 X 33mm

5024010075-1| Smooth Washer @10,3 X @25 X 2,00mm

6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm CI8.8 Rt

10 | 6020010394-0 | Pressure Washer M10 Media

11 | 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm

12 | 6020317552-6 | Hexagonal Head Bolt M12 X 1,75 X 80mm CI8.8 Rt

13 | 5080010970-9 | Bushing Of @13 X @16 X 5Tmm

14 1 6020317461-9 | French Head Bolt M10 X 1,50 X 35mm (18.8 Rt

15 1 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt

16 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm

17 | 5284010104-5 | Flange With Hexagonal Bushing 32,2mm

18 | 5284010105-3 | Flange Of 120 X Q.63,8 X 5/8"

19 1 5284010106-1| Fixation Flange Of Adptor (Ideal)

20 |5232011187-0 | Hexagonal Shaft 1.1/4" X 100mm

21 | 6020310508-0 | Heavy Elastic Pin @8 X 40mm

22 1 6020310510-2 | Heavy Elastic Pin @10 X 55mm

23 | 6020317444-9 | Hexagonal Head Bolt M10 X 1,50 X 70mm CI8.8 Rt

24 16020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
25 15530014339-2 | Support Complete Coupling

POTENZA13017 n

vCoeoNaUu A wN = |tem

25

SO SN=SNN=SNNONNNREORSENANN 2 =




Parts Catalog

>> BALDAN

« Coupling Support MF 9690-9790-VALTRA BC 6500-7500 5 Code Product description =
1 |5530012244-1| Support Coupling (Modmf /Valtra Bc 4500/6500/7500) 1

2 60200103940 | Pressure Washer M10 Media 6

3 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 6

4 1 6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm CI8.8 Rt 6
5 15024010075-1 | Smooth Washer 10,3 X @25 X 2,00mm 12

6 | 5530012245-0 | Support Coupling (Modmassey Fergusson 9690/9790-Valtra Bc 6500/7500) 1

6

« Coupling Support MF3640-5650-ADVANCE 5 coe Product desaription =
ME32-34-38 VALTRA Bc 4500 N 1 |5530012245-0 | Support Coupling (Modmassey Fergusson 9690/9790-Valtra Bc 6500/7500) 1
2 | 5530012249-2 | Complete Right Fixation Support 1

3 |5530012248-4 | Complete Fixation Left Support 1

4 15530012244-1 | Support Coupling (Modmf / Valtra Bc 4500/6500/7500) 1

5 16020010394-0 | Pressure Washer M10 Media 6

— 6 | 5024010075-1  Smooth Washer @10,3 X @25 X 2,00mm 12

7 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 6

8 |6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm C18.8 Rt 6

14 2 9 |5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 6
III 10 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (8.8 Rt 6

@\ 11 1 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 6

™ 1 12 |5530012246-8 | Right Fixation Support 1

12 |5530012247-6 | Fixation Left Support 1

13 | 6020010394-0 | Pressure Washer M10 Media 6

14 15530012250-6 | Support Coupling (Modvaltra Bc 4500-Mf3640/5650-Advance-Mf32/34/38) 1

I i

POTENZA13017 [ 26 |




>> BALDAN Parts Catalog

L]

° Coupllng Support NH Tc 5 7'55 E Code Product description =
1 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm 14
2 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 1
3 16020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25mm CI8.8 Rt 1
4 16020317461-9 | French Head Bolt M10 X 1,50 X 35mm (I8.8 Rt 8
5 16020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm C18.8 Rt 6
6 |6020010394-0 | Pressure Washer M10 Media 14
7 |5530012265-4 | Support Complete Coupling (Modnh Tc 57-55) 1
8 | 5024010075-1 | Smooth Washer 10,3 X @25 X 2,00mm 20
9 |5530012269-7 | Fixation Support Of Coupling 2
10 | 5558010321-8 | Hitch Lock 1
11 15530012266-2 | Support Complete Coupling (Modnh Tc 57-55) 1
£ i =
g Code Product description =
1 15530014535-2 | Support Coupling (Modnh 4040/5050) 1
2 | 5024010075-1  Smooth Washer @10,3 X @25 X 2,00mm 12
3 16020010394-0 | Pressure Washer M10 Media 6
4 16020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm C18.8 Rt 6
5 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 6
6 | 5530014534-4 | Support Complete Coupling (Modnh 4040/5050) 1

POTENZA13017



Parts Catalog >> BALDAN

Item
All

Code Product description

« Coupling Support NH 8040-8055

5530014240-0 | Coupling Suport(Mod.Nh 8040/8055)

6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
5550010146-5 | Rod W/Plate

6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm C18.8 Rt

6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm
60200103940 | Pressure Washer M10 Media

5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm 12
5530014239-6 | Support Complete Coupling (Modnh 8040/8055) 1

AN O O NN =

00 N O LB W N =

Item
Al

Code Product description

5530012302-2 | Support Coupling (Modnew Holland Tc 59)

5558010321-8 | Hitch Lock

6020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25mm CI8.8 Rt

6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177mm H.10,00mm
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
6020010394-0 | Pressure Washer M10 Media

5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm 12
6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt
5530012301-4 | Support Complete Coupling (Modnew Holland Tc 59) 1

N N = =

(=)}

O 0 N OB W N =

POTENZA13017 m




>> BALDAN Parts Catalog

« Coupling Support NH TC 5070-5090-CS 660

All

Code Product description
CR 5080-6080-9060 and CASE2566-2688-8010-8120 5530014971-4 ' Support Complete Coupling (Mod Nh Tc 5070/5090 - Cs 660 - Cr 9060) Case 1
— 5136014369-8 | Fixation Plate 2
6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 4
6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 4

5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 12
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
6020010394-0 | Pressure Washer M10 Media

6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt
5530014970-6 | Support Complete Coupling (Mod Nh Tc 5070/5090-Cs 660-Cr

© o N o v as w N = tem

- O O O

POTENZA13017 m



Parts Catalog

>> BALDAN

« Large Lateral Protection

Item

Code

Product description

All

Right

Left

13— 2
5% & 7
Mo X 15

L A o

i

._5

O 00 N O L1 B W N = =2

_ =
N = O

13

6020310694-0
6020310695-8
6020310439-4
5024010073-5
6020317449-0
5232011560-4
6020311202-8
5024010075-1
6020050104-0
6020317435-0
6020317453-8
5228010001-3
6020317454-6
6020310847-0
5530012113-5
5024010068-9
5228010002-1
5228010003-0
6020010395-8
6020310703-2
6020310704-0
6020310700-8
5024010073-5
6020010004-5
6020311009-2
5464010337-2
5464010338-0

Large Lateral Right Protection

Large Lateral Left Protection

Hexagonal Head Bolt M12 X 1,75 X 35mm (I8.8 Rt

Smooth Washer 8,5 X 20 X 2,00mm

Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
Shaft @1/2" X 224mm

French Head Bolt M12 X 1,75 X 30mm (18.8 Rt

Smooth Washer #10,3 X 825 X 2,00mm

Cotterpin 3/16" X 1"

Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177mm H.10,00mm
Hexagonal Head Bolt M8 X 1,25 X 40mm CI8.8 Rp

Hinge Of Lateral Protection

French Head Bolt M10 X 1,50 X 50mm C18.8 Rp

Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
Fixation Support Of Lateral

Smooth Washer #13,3 X 35,5 X 3,00mm

Right Hinge Of Lateral Protection

Left Hinge Of Lateral Protection

Pressure Washer M12 Media

Large Lateral Right Protection

Large Lateral Left Protection

Upper Protection

Smooth Washer 88,5 X 320 X 2,00mm

Pressure Washer M8 Media

Hexagonal Head Bolt M8 X 1,25 X 55mm CI8.8 Rp

Right Lateral Protection Larger

Left Lateral Protection Complete Larger

B = NN =S NN NN DN =S NN BN

N NN =

_

POTENZA13017 m



>> BALDAN Parts Catalog

« Chains Protgction

Item
Al
Right
Left

Code Product description

6020310701-6 | Lateral Right Protection Of Chain
6020310702-4 | Lateral Left Protection Of Chain 1
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
6020010394-0 | Pressure Washer M10 Media

6020317458-9 | Nut M10X 1,50

6020317446-5 | Hexagonal Head Bolt M10 X 1,50 X 80mm CI8.8 Rp
5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm

5464010335-6 | Complete Right Chain Protection 1
5464010336-4 | Complete Left Chain Protection 1

_

S~ B s BB

N N Oy BNl =

All

Code Product description

Item

6020030716-2 | Lateral Sweep

5054010024-9 | Front Sweep

5136012960-1 | Plate Of Funnel

5024010075-1 | Smooth Washer 310,3 X @25 X 2,00mm
5080010799-4 | Small Bushing Of Carenage

6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (8.8 Rt
6020317446-5 | Hexagonal Head Bolt M10 X 1,50 X 80mm CI8.8 Rp
6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
5080010798-6 | Bushing W/Reduction Of Carenage

6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm CI8,8 Rt
50540100290 | Complete Plastic Sweep

O 00 N O L1 B W N =

—_
o

- NN NN = N O ==

—_
p—y

POTENZA13017 n




Parts Catalog

« Complete Protection For Rows

20

POTENZA13017

>> BALDAN

Item

Code

Product description

All
Spacing 450/500mm

Spacing 550/600mm
Spacing 550/600mm For Height Sensor

Spacing 650/700mm
Spacing 750/800mm
Spacing 850/900mm

OCONOOOOOUVINMAERWWWWWNNNNN S L a2

6020055500-0
6020055501-8
6020055502-6
6020055503-4
6020055504-2
6020055505-0
6020055506-9
6020055507-7
6020055508-5
6020055509-3
5530012187-9
5530012196-8
5530012195-0
5530012194-1
5530012193-3
5054010024-9
5136012960-1
5136016063-0
5530012186-0
5530012200-0
5530012199-2
5530012198-4
5530012197-6
6020317435-0
6020311269-9
5024010073-5
5080010798-6
6020310437-8
6020010394-0
6020310822-5
6020317445-7
6020310151-4
6020010004-5
5024010075-1
5080010799-4
6020317444-9
5464010360-7
5464010519-7
5464010361-5
5464010524-3
5464010362-3
5464010363-1
5464010364-0

Front Fairing Dark Grey - Spacing 450/500mm

Front Fairing Dark Grey - Spacing 550/600mm

Front Fairing Dark Grey - Spacing 650/700mm

Front Fairing Dark Grey - Spacing 750/800mm

Front Fairing Dark Grey - Spacing 850/900mm

Rear Fairing Dark Grey - Spacing 450/500mm

Rear Fairing Dark Grey - Spacing 550/600mm

Rear Fairing Dark Grey - Spacing 650/700mm

Rear Fairing Dark Grey - Spacing 750/800mm

Rear Fairing Dark Grey - Spacing 850/900mm

Fixation Support For For Spacing 450/500mm

Fixation Support For For Spacing 550/600mm

Fixation Support For For Spacing 650/700mm

Fixation Support For For Spacing 750/800mm

Fixation Support For For Spacing 850/900mm

Front Sweep

Plate Of Funnel

Plate Of Funnel

Complete Articulation Support For Spacing 450/500mm
Complete Articulation Support For Spacing 550/600mm
Complete Articulation Support For Spacing 650/700mm
Complete Articulation Support For Spacing 750/800mm
Complete Articulation Support For Spacing 850/900mm
Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
Hexagonal Head Bolt M8 X 1,25 X 20mm CI8.8 Rt
Smooth Washer @8,5 X 20 X 2,00mm

Bushing W/Reduction Of Carenage

Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt
Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt
Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt
Pressure Washer M8 Media

Smooth Washer #10,3 X @25 X 2,00mm

Small Bushing Of Carenage

Hexagonal Head Bolt M10 X 1,50 X 70mm (I8.8 Rt
Complete Dark Gray Protection - Spacing 450/500mm
Complete Dark Gray Protection - Spacing 450/500mm For Height Sensor
Complete Dark Gray Protection - Spacing 550/600mm
Complete Dark Gray Protection - Spacing 550/600mm For Height Sensor
Complete Dark Gray Protection - Spacing 650/700mm
Complete Dark Gray Protection - Spacing 750/800mm
Complete Dark Gray Protection - Spacing 850/900mm

NN =2WWNNNN S

NN

—| Spacing 450/500mm For Height Sensor

—_

—_




>> BALDAN Parts Catalog

]
« Complete Rubber Protection EE[EE[EEEEE
£ - =< RA I3 RIR S B
K] Code Product description S g2 9222222
S| S|S|S|S|S|S|S| TS
(-] (-] < < < < < < <
QA A S s A S S
v v wvi v v (%) v v v
1 16020310316-9 | Protecao De Borracha P/Spacing De 450mm 1
1 |16020310317-7 | Rubber Protection For Escape 500mm 1
1 | 6020310318-5 | Rubber Protection For Escape 550mm 1
1 16020310319-3 | Rubber Protection For Escape 600mm 1
1 16020310322-3 | Rubber Protection For Escape 700mm 1
1 16020310323-1 | Rubber Protection For Escape 750mm 1
1 16020310324-0 | Rubber Protection For Escape 800mm 1
1 |1 6020310325-8 | Rubber Protection For Escape 850mm 1
5 1 |16020310326-6 | Rubber Protection For Escape 900mm 1
2 | 5136014709-0 | Fixation Plate Of Protection Of 450 A 700mm 11171 )1]1
2 | 5136014710-3 | Fixation Plate Of Protection Of 750 A 900mm 111,111
3 15024010073-5 | Smooth Washer #8,5 X 020 X 2,00mm 2
4 16020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (8.8 Rt 2
5 | 5464010245-7 | Complete Rubber Protection For Spacing 450mm 1
5 | 5464010246-5 | Complete Rubber Protection For Spacing 500mm 1
5 | 5464010247-3 | Complete Rubber Protection For Spacing 550mm 1
5 | 5464010248-1 | Complete Rubber Protection For Spacing 600mm 1
5 | 5464010250-3 | Complete Rubber Protection For Spacing 700mm 1
5 | 5464010251-1 Complete Rubber Protection For Spacing 750mm 1
5 | 5464010252-0 | Complete Rubber Protection For Spacing 800mm 1
5 | 5464010253-8 | Complete Rubber Protection For Spacing 850mm 1
5 | 5464010254-6 | Complete Rubber Protection For Spacing 900mm 1

POTENZA13017 n



Parts Catalog >> BALDAN

« Complete Protection For Lateral

Item
Al
46mm
5Tmm
76mm
10Tmm

Code Product description

5464010343-7 | Right Upper Protection Of Box - Lateral 46mm
5464010346-1 | Right Upper Protection Of Box - Lateral 51mm
5464010349-6 | Right Upper Protection Of Box - Lateral 76mm
5464010352-6 | Right Upper Protection Of Box - Lateral 101mm 1
5464010344-5 | Left Upper Protection Of Box - Lateral 46mm 1
5464010347-0 | Left Upper Protection Of Box - Lateral 5Tmm 1
5464010350-0 | Left Upper Protection Of Box - Lateral 76mm 1
5464010353-4 | Left Upper Protection Of Box - Lateral 101Tmm 1
5464010354-2 | Lateral Large Protection 2
5464010355-0 | Central Protection Of Lateral 2
5136015009-0 | Plate "L" De 34,5 X 44,5 X 145mm 2
5530015422-0 | Left Fixation Support Of Protection 2

2

4

2

—_
—
—_

5530015421-1| Right Fixation Support Of Protection
60203174554 | French Head Bolt M6 X 1,00 X 16mm CI8.8 Rp
5136012867-2 | Plate "L" 20 X 30 X 2mm

60203174490 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 28
5024010073-5 | Smooth Washer @8,5 X 20 X 2,00mm 28
60203174570 | French Head Bolt M8 X 1,25 X 25mm (8.8 Rt 8
6020317452-0 | French Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 20
5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 4
60200101220 | Pressure Washer M6 Media 4
6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 4
5464010342-9 | Lateral Protection 46mm Complete 1
5464010345-3 | Lateral Protection 51mm Complete 1
5464010348-8 | Lateral Protection 76mm Complete 1
5464010351-8 | Lateral Protection 101mm Complete 1

O 00 N O L1 B W NN DNN =S a A

= . =
N = O

17

i Y
N N N W

—
~

POTENZA13017 m



>> BALDAN

» Fixation Lateral Support of Protection

23

Parts Catalog

Item

Code

Product description

All
Right
Left

O 0 N O L1 AW N =

= . = . =
s W = o

6020317479-1
6020317449-0
6020317442-2
6020317435-0
6020317544-5
6020310448-3
6020317457-0
6020317463-5
6020317438-4
6020310151-4
6020317452-0
5024010466-8
6020010394-0
6010602659-1
5136014937-8
5530015381-9
5530012242-5
5136014047-8
5136013038-3
5232011380-6
5530012184-4
5136014935-1
5136014936-0
6020390294-0
5530015379-7
5530015380-0

Hexagonal Head Bolt M6 X 1,00 X 55mm CI8.8 Rp

Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177mm H.10,00mm
French Head Bolt M10 X 1,50 X 30mm C18.8 Rt

Hexagonal Head Bolt M8 X 1,25 X 25mm (18.8 Rt

French Head Bolt M8 X 1,25 X 25mm (8.8 Rt

Hexagonal Head Bolt M10 X 1,50 X 100mm CI8.8 Rp

Hexagonal Head Bolt M10 X 1,50 X 90mm CI8.8 Rp

Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt

French Head Bolt M8 X 1,25 X 20mm (8.8 Rt

Smooth Washer 310,3 X @20 X 2,00mm

Pressure Washer M10 Media

Fixation Support Of Rod

Fixation Plate Of Rod

Guide Support Of Lateral

Fixation Support Of Protection

Right Plate Of Latereal Back

Lateral Plate Of Support

Hexagonal Shaft Of Lateral Fixation

Nozzle Support For Transport

Right Fixation Plate Of Support

Fixation Plate Of Rod

Lock Nma - Type "R" @3,5 X 67mm(Special)

Fixation Right Lateral Support Of Protection

Fixation Left Lateral Support Of Protection

A 2 2. . R OAON =2 NNN=S RO = =

POTENZA13017 “



Parts Catalog >> BALDAN

« Sensor Complete Support JOHN DEERE-MASSEY-VALTRA

Item
Al

Code Product description

5136016252-8 | Fixation Plate of Sensor (John Deere/Massey/Valtra)

6020317442-2 | Self-Locking Nut With Nylon Low Mé6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
5024010161-8 | Smooth Washer @7 X @318 X 2,00mm

6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (I8.8 Rt

5530016159-5 | Complete Support Of Sensor John Deere/Mas+(207:C250Sey/Valtra

LS B e O
-_ N BN =

Item

Code Product description

Al
Spacing 450/500mm
Spacing 550/600mm
Spacing 650/700mm
Spacing 750/800mm
Spacing 850/900mm

5530012184-4 | Nozzle Support For Transport 1
5530012268-9 | Union Support Of Rows - 450/500mm
5530012231-0 | Union Support Of Rows - 550/600mm
5530012232-8 | Union Support Of Rows - 650/700mm 1
5530012233-6 | Union Support Of Rows - 750/800mm 1
5530015412-2 | Union Support Of Rows - 850/900mm 1
6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special)

6020317479-1 | Hexagonal Head Bolt M6 X 1,00 X 55mm CI8.8 Rp

6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma (I8 Ch.17mm H.10,00mm
6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm CI8,8 Rt

6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma (I8 Ch.10mm H.6,00mm
6020010394-0 | Pressure Washer M10 Media

6020317438-4 | Hexagonal Head Bolt M10 X 1,50 X 90mm C18.8 Rp

10 | 5530012235-2 | Union Support Of Rows - Spacing 450/500mm 1
10 |5530012236-0 | Union Support Of Rows - Spacing 550/600mm 1
10 | 5530012228-0 | Union Support Of Rows - Spacing 650/700mm 1
10 | 5530012229-8 | Union Support Of Rows - Spacing 750/800mm 1
10 | 5530015411-4 | Union Support Of Lines For Spacing 850/900mm 1

—_

OORONOUNBEWNNNNN =

O QNN NS

POTENZA13017 m



>> BALDAN Parts Catalog

« Complete Harvester Row

*|tems 2, 3 and 4 - See page 39
*Item 5 - See page 40 The Harvester Row (44) is made up of all the Items listed in this list. However, when sold complete, ltems 42 and 43 will not accompany it.

POTENZA13017




Parts Catalog

« Table Complete Harvester Row

>> BALDAN

POTENZA13017 m

3 & 3 &
- |5 - |55
2| | E|E 2| | E|E
EZEE HETEE:
AEINIE IR
E - = Bz & =| E - = 2| 2| 8|~
2 Code Product description S| 5 5 E 2L Code Product description S| 5|5 8 2
s S 3 E 5|3 E
2l gy HEIEE
e e
2|2 3|
s| £ £ =
= E ==
1 16020058058-6 | Complete Transmision Box With Limiter 1 30 | 5024010239-8 | Smooth Washer 16,5 X 37 X 3,00mm 6
1 16020058059-4 | Complete Transmision Box With Limiter 1 31 16020310073-9 | Hexagonal Head Bolt M16 X 2,00 X 160mm CI8.8 Rp 2
1 | 6020058678-9 | Complete Transmission Box Without Limiter - Aluminium 1 32 | 6020051129-0 | Agricultural Conveyor Chain Ca2060H C6E 49 Normal Links + 7 2
1 16020058065-9 | Complete Transmision Box With Limiter 1 || 33 16020230094-7 | Power Limiter Of Row 550N.M(60C203002) Of Box 1 1
*2 15268010721-1 | Complete Chain Stretcher 2 34 16020010395-8 | Pressure Washer M12 Media 2 2
*3 155300121046 | Complete Right Roll Support 1 35 16020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90mm CI8.8 Rp 2 2
*4 | 5530012105-4 | Complete Left Roll Support 1 36 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 2 2
*5 15530012094-5 | Complete Support Of Chain 2 37 15080011727-2 | Bushing 06,5 X @#3/8"X 16mm 1
6 | 5530012098-8 | Complete Guide Support 1 38 | 5024010161-8 | Smooth Washer @7 X #18 X 2,00mm 1
7 |5530016053-0 | Complete Right Guide Support 1 39 | 6020010122-0 | Pressure Washer M6 Media 1
8 16020310158-1 | Flat Head Allen Bolt M8 X 1,25 X 20mm (18.8 Rp (Phosphated) 6|2 6| 2| 40 5024010464-1| Smooth Washer @11 X @27 X 4,00mm 2
9 |6020317438-4 | Hexagonal Head Bolt M10 X 1,50 X 90mm CI8.8 Rp 4 41 15530016059-9 | Articulation Right Support Of Shaft Of Knife 2
10 160200101246 | Pressure Washer M16 Media 6 42 |5552010464-9 | Tube 940 X @38 X 174mm(Spacing 450mm) 1
11 1 60200103940 | Pressure Washer M10 Media 16 42 | 5552010419-3 | Tube @40 X @38 X 340mm(Spacing 450mm) 1
12 1 60203104521 | Hexagonal Head Bolt M10 X 1,50 X 25mm CI8.8 Rt 12 42 | 5552010465-7 | Tube 040 X @38 X 224mm(Spacing 500mm) 1
13 |6020317439-2 | Flat Head Allen Bolt M10 X 1,50 X 70mm C112.9 Rp (Phosphated) 4 42 | 5552010420-7 | Tube @40 X @38 X 390mm(Spacing 500mm) 1
14 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 12 42 | 5552010466-5 | Tube @40 X @38 X 274mm(Spacing 550mm) 1
15 | 5530016051-3 | Support Of Row 1 42 |5552010467-3 | Tube P40 X @38 X 324mm(Spacing 600mm) 1
16 | 5024010708-0 | Washer De @11 X @27 X 4,75mm 2 42 |5552010422-3 | Tube #40 X @38 X 490mm(Spacing 600mm) 1
17 | 5136012854-0 | Plate Of Bold 2 42 | 5552010469-0 | Tube @40 X @38 X 424mm(Spacing 700mm) 1
18 16020311261-3 | Allen Bolt C/C M6 X 1,00 X 50mm Ma C112.9 Rp (Phosphated) 1 42 |5552010424-0 | Tube 340 X @38 X 590mm(Spacing 700mm) 1
19 | 50800115946 | Bushing Of @19 X @1" X 15mm 1 42 |5552010470-3 | Tube 340 X @38 X 474mm(Spacing 750mm) 1
20 | 5136016029-0 | Fixation Plate Of Rod 1 42 | 5552010471-1 | Tube @40 X @38 X 524mm(Spacing 800mm) 1
21 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 4 42 |15552010472-0 | Tube @40 X @38 X 574mm(Spacing 850mm) 1
22 | 5140010037-7 | Cotter Of 7,5 X 7,9 X 49,5mm 2 42 |5552010473-8 | Tube 940 X @38 X 624mm(Spacing 900mm) 1
23 1 6020310540-4 | Heavy Elastic Pin @5 X 50mm 2 42 | 5552010428-2 | Tube @40 X @38 X 790mm(Spacing 900mm) 1
24 1 6020310499-8 | Heavy Elastic Pin @8 X 50mm 2 43 1 5024010490-0 | Washer With Hexagonal Hole @32mm 1
25 |5274010079-3 | Lower Blade 2 44 |2517012360-6 | Complete Right Harvester Row Without Torque Limiter 1
26 | 5530016058-0 | Opening And Closing Right Support Of Knifes 1 44 |2517012370-3 | Complete Right Harvester Row W/Torque Limiter W/Opening and Closure Adjustment 1
27 | 6020311270-2 | Hexagonal Head Bolt M16 X 2,00 X 45mm (I8.8 Rt 4 44 | 2517012415-7 | Complete Right Harvester Row Without Torque Limiter W/Aluminium Box 1
28 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 6 44 |2517012358-4 | Complete Right Harvester Row W/Power Limiter W/Aluminium Box 1
29 | 5566010175-5 | Complete Rod With Washer 2




>> BALDAN Parts Catalog

« Complete Chain Stretcher

Item
Al

Code Product description

5072010158-8 | Front Arm

5256010194-5 | Complete Gear 8 Teeth

5024010463-3 | Back Washer

5538010514-3 | Cover Of Stretcher

6020010404-0 | Pressure Washer 5/16" Media Industry
6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (I8.8 Rt
5044010191-4 | Support Base

6020250373-2 | Helical Spring @18 X @30 X 178mm
5420010074-6 | Welding Bolt

5024010239-8 | Smooth Washer @16,5 X @37 X 3,00mm
6020317434-1 | Hexagonal Nut M16 X 1,50 Mb CI8 Ch.24mm H.13,00mm
5552010388-0 | Tube Of @34,92 X 139mm

6020010016-9 | Retaining Ring I-51

5256010195-3 | Gear 8 Teeth

6020350865-7 | Sphere Rigid Bearing 63047z (1°line)

O 00 N O L1 BAW N =

BN
= O o o o

-, m m NN = e S

—_
v

Item
Left

Al
Right

Code Product description

5502010036-1 | Right Roller
5502010037-0 | Left Roller 1
5044010189-2 | Complete Right Transmission Base
5044010190-6 | Complete Left Transmission Base 1
6020310476-9 | Heavy Elastic Pin @14 X 55mm 1
5044010187-6 | Complete Helical Conductor Base 1
5150010045-5 | Complete Right Helical Conductor 1
5150010047-1 | Complete Left Helical Conductor 1
6020010206-4 | Retaining Oring
5044010188-4 | Base Of Helical Conductor
6020310499-8 | Heavy Elastic Pin @8 X 50mm
6020130100-1 | Grease Fitting 1/4"
5232010986-8 | Small Shaft Of Conductor
5150010046-3 | Right Helical Conductor 1
5150010048-0 | Left Helical Conductor 1
5080010793-5 | Back Bushing 1
6020010305-2 | Retaining Ring I-42 1
6020350866-5 | Sphere Rigid Bearing 6004Z (1° Line) 2

POTENZA13017 n

—_

—_

O 00 N OV B WNN = =

_ _a o
e ——— )
—_

N
w N

—
=




Parts Catalog >> BALDAN

L]
e complete Chaln Support E Code Product description =
1 |5530012095-3 | Support Of Chain 1
2 | 5044010186-8 | Polyethylene Base 1
3 16020317441-4 | Bolt M6 X 1,00 X 20mm C18.8 Rt 6
4 16020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 6

POTENZA13017 m



>> BALDAN

« Complete Oil Deposit (Functional Main Frame W/Cutout)

POTENZA13017

Parts Catalog

Item

Code

Product description

Left

Al
Right

O O 0 N O L1 B W N =

. e
v AW N = O

5530012254-9
5530012255-7
5372010484-5
6020010004-5
5024010073-5
6020090595-7
5530012253-0
6020317452-0
5372010487-0
5372010486-1
6020071154-0
6020317457-0
6020310454-8
5372010485-3
6020430241-6
6020090597-3

Larger Support With Amendment

Left Support Of Tank

Crystal Hose @5/16" X 1,5 X 800mm

Pressure Washer M8 Media

Smooth Washer 8,5 X 320 X 2,00mm
Amendment Type "Y" 5/16" (Baldan) (Ref.161-*-Y)
Small Support With Amendment

French Head Bolt M8 X 1,25 X 20mm (8.8 Rt
Crystal Hose @5/16" X 1,5 X 1200mm

Crystal Hose #5/16" X 1,5 X 370mm

0il Hopper With Cover

French Head Bolt M8 X 1,25 X 25mm (8.8 Rt
Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13mm H.6,50mm
Crystal Hose #5/16" X 1,5 X 330mm

Sphere Valve (Ref. mmm-1/4")

Espigao Ff 1/4" Bsp X 5/16" Esc. (Ref.752-Bsp)




Parts Catalog

« Complete Oil Deposit

(Functional Main Frame W/Cutout For Plug)

POTENZA13017

>> BALDAN

Item

Code

Product description

All
Upper Plug

Lower Plug

O W 00 N O 1 AW

4 s 4 s s s s
- N - N U UV NS

5372010484-5
5372010492-6
6020317452-0
6020090597-3
6020010004-5
6020430241-6
6020090595-7
6020317457-0
6020310454-8
5372010486-1
5372010491-8
6020071154-0
5530012253-0
5372010494-2
5530012274-3
5530012254-9
5530012275-1
5024010073-5
5530012255-7
5372010485-3
5372010493-4

Crystal Hose #5/16" X 1,5 X 800mm

Crystal Hose @5/16" X 1,5 X 770mm

French Head Bolt M8 X 1,25 X 20mm (18.8 Rt
Espigao Ff 1/4" Bsp X 5/16" Esc. (Ref.752-Bsp)
Pressure Washer M8 Media

Sphere Valve (Ref.mmm-1/4")
Amendment Type "Y" 5/16" (Baldan) (Ref.161-*-Y)
French Head Bolt M8 X 1,25 X 25mm (C18.8 Rt
Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm
Crystal Hose @5/16" X 1,5 X 370mm

Crystal Hose #5/16" X 1,5 X 350mm

0il Hopper With Cover

Small Support With Amendment

Crystal Hose @5/16" X 1,5 X 135mm

Small Support With Amendment "Y"

Larger Support With Amendment

Larger Support With Amendment

Smooth Washer 38,5 X 820 X 2,00mm

Left Support Of Tank

Crystal Hose @5/16" X 1,5 X 330mm

Crystal Hose @5/16" X 1,5 X 543mm

—_




>> BALDAN Parts Catalog

] o
« Complete Oil Deposit c _lzle
. . 2 Code Product description =2 K
(Functional Main Frame W/Cutout For Upper Plug)

1 |5372010492-6 | Crystal Hose @5/16" X 1,5 X 770mm 1
2 16020317452-0 | French Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 113
3 |1 6020090597-3 | Espigao Ff 1/4" Bsp X 5/16" Esc. (Ref.752-Bsp) 1
4 16020010004-5 | Pressure Washer M8 Media 719
5 16020430241-6 | Sphere Valve (Ref. mmm-1/4") 1
6 | 6020090595-7 | Amendment Type "Y" 5/16" (Baldan) (Ref.161-*-Y) 1
7 |6020317457-0| French Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 6
8 |6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 79
9 | 5372010487-0 | Crystal Hose #5/16" X 1,5 X 1200mm 1
9 | 5372010491-8 | Crystal Hose #5/16" X 1,5 X 350mm 1
10 | 6020071154-0 | Oil Hopper With Cover 1
11 | 5530012253-0 | Small Support With Amendment 1
12 | 5372010494-2 | Crystal Hose #5/16" X 1,5 X 135mm 1
13 | 5530012274-3 | Small Support With Amendment "Y" 1
14 | 5530012275-1| Larger Support With Amendment 1
15 | 5024010073-5 | Smooth Washer #8,5 X 820 X 2,00mm 4
16 | 5530012255-7 | Left Support Of Tank 1
17 | 5372010493-4 | Crystal Hose #5/16" X 1,5 X 543mm 1

POTENZA13017 n



Parts Catalog >> BALDAN

« Cardans
Cardan with two hexagonal 1.1/4 ” terminals C i 1.3/8"26
Ideal / MF 3640 / 5650 (0ld) / 6845 a 6855 New Holland TC55-57 /TC59/ 8040 8055 ,
New Holland (Main Frame Starting 5060) New Holland TC 59 (Double Upper Transmission
Code Main Frame Width New Holland TC 5040/5070 + (5232011519-1 1 Unit)

6020050827-3 4160 / Ideal 3260
6020050828-1 4650/ ldeal 3710
6020050829-0 5060/ Ideal 4160
6020055050-4 5510/ deal 4650
6020055091-1 5960 /7760
6020055092-0 6410/8210 6020050836-2 3260/3710/ 4160
6020055053-9 6860/8660/9110 6020050200-3 4650 /5060
6020055051-2 5510/7310
6020055095-4 5960 /7760
6020050830-3 6410/8210
6020055054-7 6860 /8660/9110

New Holland TC 5090 + (5232011466-7 1 Unit)
New Holland CS 660 - CR 5080 6080 9060 Double Lower Transmission
10 - 8120

John Deere 1450/ 1550 1175 AC1985 1185+60203;|‘74961 Adapter
Main Frame Widt|

Cardan With 1.1/4” and 1.1/8” Hexagonal

With Clutch on Hex 1.1/4”

Code Main Frame Width 6020050838-9 4650/ 5060
60200550784 | 3260/3710/ 4160
- 60200508435 | 5510/7310
60200550792 | 4650/ 5060
60200550962 | 5960/ 7760
6020055080-6 | 5510/7310
- 6020050831-1 | 641078210
S S 6020055055-5 | 6860/8660/9110
60200550750 | 6410/8210

6020055081-4 6860/8660/9110
6020055085-7 3260/3710/4160

With Clutch on Hex 1.1/4”

POTENZA13017 m

* lllustrative picture

6020055086-5 | 4650/ 5060 Cardan With 1.1/4” Hexagonal and 1.3/8" 21
6020055087-3 5510 ; 7310 1999) /5650
6020055094-6 | 5960 / 7760 2/34
60200550822 | 641078210 . Massey32/34,38
6020055088-1 6860 /8660/9110 Massey 9690 / 9790
Valtra 4500
Valtra 6500/ 7500
Code i
6020050820-6 | 3260/3710/4160
6020050821-4 | 4650 / 5060
6020050822-2 | 5510/7310
6020055089-0 | 5960 / 7760
6020050824-9 | 6410/8210
6020055048-2 | 6860 /8660 /9110
With Clutch on Hex 1.1/4”
6020050842-7 | 3260/3710/4160
6020050823-0 | 4650 /5060
6020050201-1 | 5510/7310
6020055090-3 | 5960 /7760
6020050839-7 | 6410/8210
6020055049-0 | 6860 /8660/9110




>> BALDAN

« Joints, Shafts and Gears

* [tem 2 - See page 45
*Item 5 - See page 46

Parts Catalog

Joint for hexagonal 1.1/4” (Machines W/Flange)

SLC6100/6200/6300/6500 - JD 1165

SLC7100/7200/7300/7500 - (JD 1175 to 1984)

NH 4040/ 5050

Code

Product description

6020190082-7
5232011376-8
5232011302-4
5232011141-2
5232011609-0
5256010340-9
6020317496-1
5232011519-1
52320114667

Agricultural Joint (Cc24936249)

Complete Shaft(Main Frame 4160mm)

Complete Shaft(Main Frame 3260mm) Nh-4040/5050
Complete Shaft(Main Frame 3710mm)

Complete Shaft(Main Frame 3710mm) Nh-4040/5050
Complete Gear 14 Teeth(Asa 60)

Adapted Ferrule 26 1.3/8"X Cubo 721 1.3/8"

Sprowd Shaft Z6(Harvester Nh Tc-5070) Complete
Sprowd Shaft Z6(Harvester Nh Tc-5090) Complete

« Complete Shaft

Item

Code

Product description

All
Main Frame 3710
Main Frame 4160
Main Frame 3260 (NH 4040 / 5050)
IMain Frame 3710 (NH 4040/ 5050)

W NN = a a a

5232011140-4
5232011377-6
5232011303-2
5232011610-4
5256010250-0
5256010311-5
6020010263-3

Hexagonal Shaft 1.1/4" X 296,5mm
Hexagonal Shaft 1.1/4" X 521,50mm
Hexagonal Shaft 1.1/4" X 368mm
Hexagonal Shaft 1.1/4" X 593mm
Complete Gear 14 Teeth(Asa 60)
Complete Gear 18 Teeth(Asa 60)
Retaining Oring

POTENZA13017 “



Parts Catalog

« Sprowd Shaft for Harvesters NH

>> BALDAN

£ . =|E| 8
8 Code Product description = R @A
= =
1 |5232011520-5 | Sprowd Shaft 31.3/8" 6 X 1890mm 1

1 |5232011467-5 | Sprowd Shaft @1.3/8" 26 X 2060mm 1

2 |5080011207-6 | Bushing Of @35 X @55 X 16mm 2

3 | 6020310065-8 | Allen Bolt S/C M8 X 1,25 X 10mm C112.9 Rt (Phosphated) 2

POTENZA13017






>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Sprowd Shaft for Harvesters NH
	Complete Shaft
	Joints , Shafts and Gears
	Cardans
	Complete Oil Deposit 
	(Functional Main Frame W/Cutout For Upper Plug)
	Complete Oil Deposit 
	(Functional Main Frame W/Cutout For Plug)
	Complete Oil Deposit (Functional Main Frame W/Cutout)
	Complete Chain Support
	Suporte do Rolete Completo
	Complete Chain Stretcher
	Table Complete Harvester Row
	Complete Harvester Row
	Rows Union Support
	Sensor Complete Support JOHN DEERE-MASSEY-VALTRA
	Fixation Lateral Support of Protection
	Complete Protection For Lateral
	Complete Rubber Protection
	Complete Protection For Rows
	Lateral Plastic Nozzle
	Chains Protection
	Large Lateral Protection
	Coupling Support NH TC 5070-5090-CS 660 
	CR 5080-6080-9060 and CASE2566-2688-8010-8120
	Coupling Support NH TC 59
	Coupling Support NH 4040-5050
	Coupling Support NH TC 57-55
	Coupling Support MF3640-5650-ADVANCE 
	MF32-34-38 VALTRA BC 4500
	Coupling Support MF 9690-9790-VALTRA BC 6500-7500
	Coupling Support MF3640-5650-6845-6850-6855 
	and IDEAL9070-9075-9090-1170-1175
	Coupling Support JD-SLC-STS
	Coupling Support CLAAS
	Coupling Support CASE 2366-2388-2399
	Spiral Conductor Without Flip 4160mm to 7760mm
	Spiral Conductor 8170mm and 8615mm
	Spiral Conductor 3260mm to 7760mm
	Complete Shaft of Plate
	Shaft For Functional Main Frame For Plug
	Shaft For Main Frame W/Cutout for Plug
	Shaft For Functional Main Frame W/Cutout
	Table Protection For Main Frame
	Protection For Main Frame
	Table Functional Main Frame For Plug
	Functional Main Frame For Plug
	Table Functional Main Frame W/Cutout For Plug
	Functional Main Frame W/Cutout For Plug
	Table Functional Main Frame W/Cutout
	Functional Main Frame W/Cutout
	Coupling Support NH 8040-8055

